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ANNOUNCEMENT

This test report shall not be reproduced in full or partial, without the written approval of UL Japan, Inc.

The results in this report apply only to the sample tested.

This sample tested is in compliance with the limits of the above regulation.

The test results in this test report are traceable to the national or international standards.

This test report must not be used by the customer to claim product certification, approval, or endorsement by
the A2LLA accreditation body.

This test report covers Radio technical requirements.

It does not cover administrative issues such as Manual or non-Radio test related Requirements. (if applicable)
The all test items in this test report are conducted by UL Japan, Inc. Ise EMC Lab.

The opinions and the interpretations to the result of the description in this report are outside scopes where UL
Japan, Inc. has been accredited.

The information provided from the customer for this report is identified in Section 1.

For test report(s) referred in this report, the latest version (including any revisions) is always referred.

REVISION HISTORY

Original Test Report No.: 14443577H

Revision Test Report No. | Date Page Revised Contents

- (Original) 14443577H October 18, 2022 -
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Reference: Abbreviations (Including words undescribed in this report)
A2LA The American Association for Laboratory Accreditation ICES Interference-Causing Equipment Standard
AC Alternating Current IEC International Electrotechnical Commission
AFH Adaptive Frequency Hopping IEEE Institute of Electrical and Electronics Engineers
AM Amplitude Modulation IF Intermediate Frequency
Amp, AMP Amplifier ILAC Iégig?;fcr;al Laboratory Accreditation
ANSI American National Standards Institute ISED ggf‘;ﬁgﬁe’nﬁc&zﬁ%@iﬂd Economic
Ant, ANT Antenna ISO International Organization for Standardization
AP Access Point JAB Japan Accreditation Board
ASK Amplitude Shift Keying LAN Local Area Network
Atten., ATT | Attenuator LIMS Laboratory Information Management System
AV Average MCS Modulation and Coding Scheme
BPSK Binary Phase-Shift Keying MRA Mutual Recognition Arrangement
BR Bluetooth Basic Rate N/A Not Applicable
BT Bluetooth NIST National Institute of Standards and Technology
BT LE Bluetooth Low Energy NS No signal detect.
BW BandWidth NSA Normalized Site Attenuation
Cal Int Calibration Interval NVLAP I}i&gig?gﬁi Voluntary Laboratory Accreditation
CCK Complementary Code Keying OBW Occupied Band Width
Ch., CH Channel OFDM | Orthogonal Frequency Division Multiplexing
CISPR Comite International Special des Perturbations Radioelectriques | P/M Power meter
CcwW Continuous Wave PCB Printed Circuit Board
DBPSK Differential BPSK PER Packet Error Rate
DC Direct Current PHY Physical Layer
D-factor Distance factor PK Peak
DFS Dynamic Frequency Selection PN Pseudo random Noise
DQPSK Differential QPSK PRBS Pseudo-Random Bit Sequence
DSSS Direct Sequence Spread Spectrum PSD Power Spectral Density
EDR Enhanced Data Rate QAM Quadrature Amplitude Modulation
EIRP, e.ir.p. | Equivalent Isotropically Radiated Power QP Quasi-Peak
EMC ElectroMagnetic Compatibility QPSK Quadri-Phase Shift Keying
EMI ElectroMagnetic Interference RBW Resolution Band Width
EN European Norm RDS Radio Data System
ERP, e.r.p. Effective Radiated Power RE Radio Equipment
EU European Union RF Radio Frequency
EUT Equipment Under Test RMS Root Mean Square
Fac. Factor RSS Radio Standards Specifications
FCC Federal Communications Commission Rx Receiving
FHSS Frequency Hopping Spread Spectrum SA, S/A | Spectrum Analyzer
FM Frequency Modulation SG Signal Generator
Freq. Frequency SVSWR | Site-Voltage Standing Wave Ratio
FSK Frequency Shift Keying TR Test Receiver
GFSK Gaussian Frequency-Shift Keying Tx Transmitting
GNSS Global Navigation Satellite System VBW Video BandWidth
GPS Global Positioning System Vert. Vertical
Hori. Horizontal WLAN | Wireless LAN
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SECTION 1: Customer information
Company Name Panasonic Corporation of North America
Address Two Riverfront Plaza, 9th Floor Newark, NEW JERSEY, 07102-5940, USA
Telephone Number +1-201-348-7760
Contact Person Ben Botros
*Remarks:

Panasonic Connect Co., Ltd. is on behalf of the applicant: Panasonic Corporation of North America (Company
incorporated abroad).

The information provided from the customer is as follows;

- Customer, Description of EUT, Model Number of EUT, FCC ID on the cover and other relevant pages

- Operating/Test Mode(s) (Mode(s)) on all the relevant pages

- SECTION 1: Customer Information

- SECTION 2: Equipment Under Test (EUT) other than the Receipt Date and Test Date

- SECTION 4: Operation of EUT during testing

* The laboratory is exempted from liability of any test results affected from the above information in SECTION 2 and 4.

SECTION 2: Eguipment under test (EUT)

2.1 Identification of EUT
Description Radio Module
Model Number WW21A
Serial Number Refer to SECTION 4.2
Condition Production prototype
(Not for Sale: This sample is equivalent to mass-produced items.)
Modification No Modification by the test lab
Receipt Date June 22, 2021 tested in 2021
June 16, 2022 (for AT*) and August 4, 2022 (for RE*) tested in 2022
Test Date December 9, 2021 to September 29, 2022

*AT: Antenna Terminal Conducted tests, RE: Radiated Spurious Emission test

2.2 Product Description

General Specification

Rating DC3.0Vto3.6V
Operating temperature -20 deg. C to 50 deg. C

UL Japan, Inc. Ise EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 Japan / +81-596-24-8999
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Radio Specification

Wireless technologies Dup. Band Mode
WCDMA FDD 2|UMTSRel. 99 (Data) HSDPA (Rel. 5)
FDD 4|HSUPA (Rel. 6), HSPA+ (Rel. 7), DC-HSDPA (Rel. 8)
FDD 5
LTE FDD 2|QPSK, 16QAM, 64AQM, 256QAM
FDD 4
FDD 5|Downlink MIMO Support: Yes(2x2, 4x4)
*B42: not used in US (FCC) |FDD 7| Supported band : B2, B4, B7, B25, B38, B41, B42, B48, B66
FDD 12
*B48: not used in FDD 13| Uplink MIMO Support: No
Canada(ISED) FDD 14| Uplink transmission is limited to a single output stream.
FDD 17
FDD 25
FDD 26
FDD(RX only) 29
TDD 38
TDD 41
TDD 42
TDD(Rx only) 46
TDD 48
FDD 66
FDD 71
Downlink Uplink
LTE CA *B42: not used in US (FCC) / B48: not used in Canada(ISED)
Maximum 7 carriers Maximum 2 carriers
Supported combination:
<Inrta-band contiguous>
7C, 41C, 42C
<Inter-band>
Not supported
5GNR (FR1) FDD 15 kHz n2|Pi/2 BPSK (DFT-s-OFDM),
FDD 15 kHz n5|QPSK (CP-OFDM/DFT-s-OFDM),
TDD 15 kHz n41[16QAM (CP-OFDM/DFT -s-OFDM),
FDD 15 kHz n66|64QAM (CP-OFDM/DFT -s-OFDM),
FDD 15 kHz n71{256QAM (CP-OFDM/DFT-s-OFDM)
TDD 30 kHz n77|Downlink MIMO Support: Yes(2x2, 4x4)
TDD 30 kHz n78| Supported band : n2, n41, n66, n77, n78
- - - Uplink MIMO Support: No
- - - Uplink transmission is limited to a single output stream.

EN-DC(LTE-FR1 Sub6)
(NSA mode only)

Supported combination

*n78: not used in US (FCC)

LTE Anchor Bands for NR band n2 LTE Band 5/12/13

LTE Anchor Bands for NR band n5 LTE Band 2/7/66

LTE Anchor Bands for NR band n41 LTE Band 2/25/26/66
LTE Anchor Bands for NR band n66 LTE Band 5/12/13/14/71
LTE Anchor Bands for NR band n71 LTE Band 2/7/66

LTE Anchor Bands for NR band n77 LTE Band 41

LTE Anchor Bands for NR band n78*

LTE Band 2/5/7/12/38/66

*This test report applies to Sub6 n77 part only.

UL Japan, Inc. Ise EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 Japan / +81-596-24-8999
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SECTION 3:

Test specification, procedures & results

3.1 Test Specification

Test Specification

FCC Part 27
The latest version on the first day of the testing period

Title FCC 47CFR Part 27 MISCELLANEOUS WIRELESS COMMUNICATIONS SERVICES
Subpart C Technical Standards
3.2 Procedures and results
Part 27
Item Test Specification | Remarks Deviation| Worst margin Results
& Procedure
RF Output Power(Conducted) FCC 2.1046 Conducted N/A - Complied
(Conducted Output Power / FCC 27.50 a)
Equivalent isotropic radiated
power(EIRP))
Peak to Average power Ratio FCC 27.50 Conducted N/A - Complied
b)
Emission Bandwidth, FCC 2.1049 Conducted N/A - Complied
99 % Occupied Bandwidth c)
Band-Edge FCC2.1051 Conducted/ | N/A - Complied
FCC 2.1053 Radiated d)
FCC 27.53
Spurious Emission(Conducted) FCC 2.1051 Conducted N/A - Complied
FCC 27.53 e)
Spurious Emission(Radiated) FCC 2.1053 Radiated N/A 39dB Complied
FCC 27.53 11373.000 MHz f)
Vertical, PK
Frequency Stability FCC 2.1055 Conducted N/A - Complied
(Temperature Variation) FCC 27.54 g)
Frequency Stability FCC 2.1055 Conducted N/A - Complied
(Voltage Variation) FCC 27.54 2)

Note: UL Japan’s EMI Work Procedures No. 13-EM-W0420

*These tests were also referred to ANSI/C63.26:2015 “American National Standard for Compliance Testing of Transmitters
Used in the Licensed Radio Services”.

*These tests were also referred to KDB 971168 D01 “Power Meas License Digital Systems v03r01”, KDB 971168 D02 “Misc
Rev Approv License Devices v02r01” and KDB 442401.

*These tests were performed without any deviations from test procedure except for additions or exclusions.

a) Refer to APPENDIX 1 (RF Output Power (Conducted))

b) Refer to APPENDIX 1 (Peak to Average Power Ratio (Conducted))

c) Refer to APPENDIX 1 (99% and 26dB Occupied Bandwidth)

d) Refer to APPENDIX 1 (Out of Band Emission (Conducted))

e) Refer to APPENDIX 1 (Spurious Emission (Conducted))

f) Refer to APPENDIX 1 (Spurious Emission (Radiated))

g) Refer to APPENDIX 1 (Frequency Stability (Temperature / Voltage Variation))

3.3 Addition to Standard

No addition, exclusion nor deviation has been made from the standard.

UL Japan, Inc. Ise EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 Japan / +81-596-24-8999
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34 Uncertainty

There is no applicable rule of uncertainty in this applied standard. Therefore, the results are derived depending on whether or not
laboratory uncertainty is applied.

The following uncertainties have been calculated to provide a confidence level of 95 % using a coverage factor k=2.

Radiated emission

Measurement | Frequency range Uncertainty (+/-)
distance
3m 9 kHz to 30 MHz 3.2dB
10 m 3.0dB
3m 30 MHz to 200 MHz Horizontal 4.8 dB
Vertical 5.0dB
200 MHz to 1000 MHz Horizontal 5.1dB
Vertical 6.2 dB
10 m 30 MHz to 200 MHz Horizontal 4.8 dB
Vertical 4.8 dB
200 MHz to 1000 MHz Horizontal 5.0dB
Vertical 5.0dB
3m 1 GHz to 6 GHz 49 dB
6 GHz to 18 GHz 5.2 dB
1 m 10 GHz to 26.5 GHz 54 dB
26.5 GHz to 40 GHz 54 dB
10 m 1 GHz to 18 GHz 54 dB
Antenna Terminal test
Test Item Uncertainty (+/-)
26 dB Emission Bandwidth / 6 dB Emission Bandwidth / 0.96 %
99 % Occupied Bandwidth
Maximum Conducted Output Power / Average Output Power | 1.5 dB
Burst Rate 0.10 %
Maximum Power Spectral Density 2.7dB
Conducted Spurious Emission 2.7dB

UL Japan, Inc. Ise EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 Japan / +81-596-24-8999
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35 Test Location
UL Japan, Inc. Ise EMC Lab.
*A2LA Certificate Number: 5107.02 / FCC Test Firm Registration Number: 884919
ISED Lab Company Number: 2973C / CAB identifier: JP0002
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 Japan
Telephone: +81-596-24-8999
. Width x Depth x Size of reference ground plane (m) / aximam
Test site . . . Other rooms measurement
Height (m) horizontal conducting plane .
distance
No.1 i- hoi 1P
0.1 semi-anechoic 192x112x77 70%6.0 No.1 Power source 10m
chamber room
No.2 semi-anechoic 75%5.8%5.2 4.0x4.0 ) im
chamber
No.3 semi-anechoic 12.0x8.5x5.9 6.8 x5.75 No.3 Preparation Tm
chamber room
No.3 shielded room 4.0x6.0x2.7 N/A - -
No.4 semi-anechoic 12.0x8.5%5.9 6.8 x5.75 No.4 Preparation Tm
chamber room
No.4 shielded room 40x6.0x2.7 N/A - -
No.5 semi-anechoic 6.0 6.0 x3.9 6.0 6.0 ) )
chamber
No.5 measurement 6.4%64x3.0 6.4 % 6.4 ) )
room
No.6 shielded room 4.0x4.5%x2.7 4.0x4.5 - -
No.6 measurement | 5\ 5 4 x3.0 475x4.15 - -
room
No.7 shielded room 47x7.5%x2.7 4.7x17.5 - -
No.8 measurement 31x5.0x2.7 3150 ) )
room
No.9 measurement 38 x4.6x2.8 24x24 ) )
room
No.10 shielded room [3.8x2.8x2.8 3.8x2.8 - -
No.11 measurement 40x34%25 N/A ) )
room
No.12 measurement 26x3.4%2.5 N/A ) )
room
Large Chamber 16.9x22.1x10.17 16.9x22.1 - 10 m
Small Chamber 5.3x6.69 x3.59 5.3x6.69 - -

* Size of vertical conducting plane (for Conducted Emission test) : 2.0 x 2.0 m for No.1, No.2, No.3, and
No.4 semi-anechoic chambers and No.3 and No.4 shielded rooms.

3.6

Refer to APPENDIX.

Test data, Test instruments, and Test set up

UL Japan, Inc. Ise EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 Japan / +81-596-24-8999
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SECTION 4: Operation of EUT during testing
4.1 Operating Mode(s) for 5G NR
<5G NR Band n77> (Part 27: For mobile operations in the 3450-3550 MHz band)
Test Item Operating Power |NR Bandwidth Tested Frequeflcy (MHz) : ey ATt /@ G Wisitbsion
mode Control [Band  [(MHz) Low |M1d |H1gh
RF output Power Transmitting MAX |n77 100 3500.01 1IRB/ Low, Mid, High DFT-s-OFDM  |PI/2 BPSK,
(Conducted) n77 90 3495.00 50% RB/ Low, Mid, High QPSK, 16QAM,
n77 80 3490.02 FullRB 64QAM, 256QAM
n77 60 3480.00
n77 50 3475.02
n77 40 3470.01
n77 20 3460.02 1IRB/ 1 CP-OFDM QPSK
n77 90 3500.01 3525.00 *Worst RB configuration |*Worst modulation mode tested on the
n77 80 3500.01 3504.99 mode tested on the low low channel was selected
n77 60 3500.01 3510.00 channel was selected
n77 50 3500.01 3519.99
n77 40 3500.01 3529.98
n77 20 3500.01 3540.00 IRB/ 1 CP-OFDM QPSK
Peak to Average Power Ratio Transmitting MAX |n77 100 3500.01 FullRB DFT-s-OFDM  |PI/2 BPSK, QPSK,
(Conducted) n77 90 3495.00 16QAM, 64QAM,
n77 80 3490.02 256QAM
n77 60 3480.00
n77 50 3475.02
n77 40 34701.00 CP-OFDM QPSK
n77 20 3460.02
Occupied bandwidth Transmitting MAX |n77 100, 90, 80, 60, [3500.01 FullRB CP-OFDM QPSK, 16QAM, 64QAM,
(Conducted) n77 50, 40, 20 256QAM
n77 60 3500.01 FullRB DFT-s-OFDM  |PI/2 BPSK,
QPSK, 16QAM,
64QAM, 256QAM
Out of Band Emissions Transmitting MAX [n77 100 3500.01 1RB/ Low, High DFT-s-OFDM  [PI/2 BPSK
(Conducted) n77 90 3495.00 - 3504.99 FullRB *Allmodes of operation
n77 80 3490.02 - 3510.00 were investigated and
n77 60 3480.00 - 3519.99 the worst case emissions
n77 50 3475.02 - 3525.00 were reported
n77 40 3470.01 - 3529.98
n77 20 3460.02 - 3540.00
Spurious Emission Transmitting MAX |n77 100 3500.01 *Tested with the worst power configuration mode for each bandwidth
(Conducted) n77 90 3495.00 3500.01 3504.99
n77 80 3490.02 3500.01 3510.00
n77 60 3480.00 3500.01 3519.99
n77 50 3475.02 3500.01 3525.00
n77 40 3470.01 3500.01 3529.98
n77 20 3460.02 3500.01 3540.00
Spurious Emission Transmitting MAX |n77 100 3500.01 1RB/ Low, DFT-s-OFDM, 64QAM
(Radiated) *Allmodes of operation were investigated and the worst case
emissions were reported with the modulation, RB sizes and offsets,
and channel bandwidth configurations.
Frequency Stability Transmitting MAX  [n77 100 3500.01 FullRB DFT-s-OFDM  |PI/2 BPSK

(Temperature/Voltage Variation)
(Conducted)

* Since there was no
significant difference in
frequency fluctuation for
each modulation or
bandwidth, a typical
mode was selected.

UL Japan, Inc. Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 Japan / +81-596-24-8999
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<5G NR Band n77> (Part 27: For mobile operations in the 3700-3980 MHz band)
Testltom O o M it | ooty (WIRE) RB Allocation /Offset  |OFDM Modulation
mode Control |[Band |(MHz) ey Mid Ingh
RF output Power Transmitting MAX [n77 100 3750.00 1RB/ Low, Mid, High DFT-s-OFDM  [PI/2 BPSK,
(Conducted) n77 90 3745.02 50% RB/ Low, Mid, High QPSK, 16QAM,
n77 80 3740.01 FullRB 64QAM, 256QAM
n77 60 3730.02
n77 50 3725.01
n77 40 3720.00
n77 20 3710.01 IRB/ 1 CP-OFDM QPSK.
n77 100 3840.00 3930.00
n77 90 3840.00 3934.98 *Worst RB configuration |*Worst modulation mode tested on the
n77 80 3840.00 3939.99 mode tested on the low low channel was selected
n77 60 3840.00 3949.98 channel was selected
n77 50 3840.00 3954.99
n77 40 3840.00 3960.00
n77 20 3840.00 3969.99 IRB/ 1 CP-OFDM QPSK.
Peak to Average Power Ratio Transmitting MAX n77 100 3750.00 FullRB DFT-s-OFDM  [PI/2 BPSK, QPSK,
(Conducted) n77 90 3745.02 16QAM, 64QAM,
n77 80 3740.01 256QAM
n77 60 3730.02
n77 50 3725.01
n77 40 3720.00 CP-OFDM QPSK
n77 20 3710.01
Occupied bandwidth Transmitting  |MAX  [n77 100, 90, 80, 60, |3840.00 FullRB CP-OFDM QPSK, 16QAM, G4QAM,
(Conducted) n77 50, 40, 20 256QAM
n77 60 3840.00 FullRB DFT-s-OFDM  |PI/2 BPSK,
QPSK, 16QAM,
64QAM, 256QAM
Out of Band Emissions Transmitting MAX [n77 100 3750.00 - 3930.00 1RB/ Low, High DFT-s-OFDM  [PI/2 BPSK
(Conducted) n77 90 3745.02 - 3934.98 FullRB *All modes of operation
n77 80 3740.01 - 3939.99 were investigated and
n77 60 3730.02 - 3949.98 the worst case emissions
n77 50 3725.01 - 3954.99 were reported
n77 40 3720.00 - 3960.00
n77 20 3710.01 - 3969.99
Spurious Emission Transmitting MAX |n77 100 3750.00 3840.00 3930.00 *Tested with the worst power configuration mode for each bandwidth
(Conducted) n77 90 3745.02 3840.00 3934.98
n77 80 3740.01 3840.00 3939.99
n77 60 3730.02 3840.00 3949.98
n77 50 3725.01 3840.00 3954.99
n77 40 3720.00 3840.00 3960.00
n77 20 3710.01 3840.00 3969.99
Spurious Emission Transmitting MAX [n77 100 3750.00 3840.00 3930.00 1RB/ Low, DFT-s-OFDM, 64QAM
(Radiated) *Allmodes of operation were investigated and the worst case
emissions were reported with the modulation, RB sizes and offsets,
and channel bandwidth configurations.
Frequency Stability Transmitting MAX  [n77 100 3840.00 FullRB DFT-s-OFDM |PI/2 BPSK
(Temperature/Voltage Variation) * Since there was no
(Conducted) significant difference in
frequency fluctuation for
each modulation or
bandwidth, a typical
mode was selected.

*Power of the EUT was set by the software as follows;
Power settings: Sub6:  AT™D:23.5dBm
RE™: 23.5 dBm

Software: Qualcomm Radio Control Toolkit (Ver.4.0)

*This setting of software is the worst case.

Any conditions under the normal use do not exceed the condition of setting.

In addition, end users cannot change the settings of the output power of the product.
*1) AT: Antenna terminal conducted tests, RE: Radiated emission tests

UL Japan, Inc. Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 Japan / +81-596-24-8999
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4.2

Configuration and peripherals

AC 120 V/60 Hz

M : Standard Ferrite Core

* Cabling and setup(s) were taken into consideration and test data was taken under worse case conditions.

Description of EUT and Support equipment
No. |ltem Model number Serial number Manufacturer Remarks
A Radio Module WW21A *1) Panasonic Connect |EUT
Co., Ltd.
B Personal Computer |FZG2-MK2DVT 2CTSA00754 *2) Panasonic Connect |-
2CTSA00740 *3) Co., Ltd.
0LTSA00731 *4)
C AC Adaptor CF-AA5713A M6  |5713AM6195000963WB Panasonic Connect |-
Co., Ltd.
*1) This item is controlled with B: Personal Computer.
*2) Used for Spurious Emission (Radiated) test
*3) Used for all tests other than Spurious Emission (Radiated) test and Frequency Stability test
*4) Used for Frequency Stability test
List of cables used
No. |Name Length (m) Shield Remarks
Cable Connector
1 AC Cable 2.0 Unshielded Unshielded -
2 DC Cable 1.5 Unshielded Unshielded -

UL Japan, Inc. Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 Japan / +81-596-24-8999
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SECTION 5: RF Output Power (Conducted)

Test Procedure
All measurements are performed as RMS average measurements while the EUT is operating at maximum duty
cycle, at maximum power, and at the appropriate frequencies.

[Conducted: Conducted Output Power]

The RF output power (conducted) was measured with a Power Meter and an attenuator at the antenna port.

All modes of operation were investigated and the worst case powers/emissions are reported with the modulation, RB
sizes and offsets, and channel bandwidth configurations.

§ 27.50 Power limits and duty cycle.

(j)(3) Mobile and portable stations are limited to 1 Watt EIRP. Mobile and portable stations operating in these bands must
employ a means for limiting power to the minimum necessary for successful communications.

(k)(3) Mobile devices are limited to 1Watt (30 dBm) EIRP. Mobile devices operating in these bands must employ a
means for limiting power to the minimum necessary for successful communications.

Sample calculations

Below 1 GHz: dBm[erp] = Reading[dBm] + Ant gain[dBd]

Above 1 GHz: dBm[eirp] = Reading[dBm] + Ant gain[dBi]

(reading includes the losses such as cable or attenuator or combiners etc.)

Test data : APPENDIX
Test result : Pass

UL Japan, Inc. Ise EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 Japan / +81-596-24-8999



Test Report No. : 14443577H
Page 1 14 of 132

SECTION 6: Peak to Average Power Ratio(Conducted)

To demonstrate compliance with PAPR limits, power meters were used to measure peak and average power, and
these measurements were applied to the following equations:
PAPR (dB) = Prk (dBm or dBW) — Pavg (dBm or dBW)

where
PAPR peak-to-average power ratio, in dB

Prc measured peak power or peak PSD level, in dBm or dBW
Pavg measured average power or average PSD level, in dBm or dBW

Limit : 13dB
Test data : APPENDIX
Test result : Pass

SECTION 7: Occupied Bandwidth and 26dB Emission Bandwidth

Function of OBW of the spectrum analyzer is used.

Setting of the spectrum analyzer : RBW at least one percent of the span, VBW >= 3 * RBW
Limit : not specified
Result : 99% and -26dB bandwidth value.

Test data : APPENDIX
Test result : Only reported
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SECTION 8: Spurious Emission

§ 27.53 Emission limits.

(1)(2) For mobile operations in the 3700-3980 MHz band, the conducted power of any emission outside the
licensee's authorized bandwidth shall not exceed —13 dBm/MHz. Compliance with this paragraph (1)(2) is based on
the use of measurement instrumentation employing a resolution bandwidth of 1 megahertz or greater. However, in
the 1 megahertz bands immediately outside and adjacent to the licensee's frequency block, the minimum resolution
bandwidth for the measurement shall be either one percent of the emission bandwidth of the fundamental emission
of the transmitter or 350 kHz. In the bands between 1 and 5 MHz removed from the licensee's frequency block, the
minimum resolution bandwidth for the measurement shall be 500 kHz. The emission bandwidth is defined as the
width of the signal between two points, one below the carrier center frequency and one above the carrier center
frequency, outside of which all emissions are attenuated at least 26 dB below the transmitter power.

(n)(2) For mobile operations in the 3450-3550 MHz band, the conducted power of any emission outside the licensee's
authorized bandwidth shall not exceed —13 dBm/MHz. Compliance with this paragraph (n)(2) is based on the use of
measurement instrumentation employing a resolution bandwidth of 1 megahertz or greater. However, in the 1 megahertz
bands immediately outside and adjacent to the licensee's frequency block, a resolution bandwidth of at least one percent
of the emission bandwidth of the fundamental emission of the transmitter may be employed, but limited to a maximum of
200 kHz. In the bands between 1 and 5 MHz removed from the licensee's frequency block, the minimum resolution
bandwidth for the measurement shall be 500 kHz. The emission bandwidth is defined as the width of the signal between
two points, one below the carrier center frequency and one above the carrier center frequency, outside of which all
emissions are attenuated at least 26 dB below the transmitter power.

Test Procedure
[Conducted: Out of Band Emission]

All out of band emissions are measured with a spectrum analyzer connected to the antenna terminal of EUT while
the EUT is operation at its maximum duty cycle, maximum power, and at the appropriate frequencies.

All modes of operation (modulation and data rate) were investigated and the worst case emissions are reported with
the modulation, RB sizes and offsets, and channel bandwidth configurations.

The spectrum analyzer was configured to acquire data only over durations when the EUT is actively transmitting at
full power.
(i.e., gate triggered such that the analyzer only sweeps when the device is transmitting at full power)

Test data : APPENDIX
Test result : Pass
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[Radiated: Spurious Emission]

[For below 1 GHz]
EUT was placed on a urethane platform of nominal size, 0.5 m by 1.0 m, raised 0.8 m above the conducting ground
plane. The Radiated Electric Field Strength has been measured in a Semi Anechoic Chamber with a ground plane.

[For above 1 GHz]

EUT was placed on a urethane platform of nominal size, 0.5 m by 0.5 m, raised 1.5 m above the conducting ground
plane.

The Radiated Electric Field Strength has been measured in a Semi Anechoic Chamber with absorbent materials
lined on a ground plane.

The height of the measuring antenna varied between 1 m and 4 m and EUT was rotated a full revolution in order to
obtain the maximum value of the electric field strength.

Test antenna was aimed at the EUT for receiving the maximum signal and always kept within the illumination area
of the 3 dB beam width of the antenna.

The measurements were performed for both vertical and horizontal antenna polarization with the Test Receiver, or
the Spectrum Analyzer.

Test Antennas are used as below;
Frequency Below 30 MHz 30 MHz to 200 MHz | 200 MHz to 1 GHz | Above 1 GHz

Antenna Type Loop Biconical Logperiodic Horn

- The carrier level and noise levels were confirmed at each position of X, Y and Z axes of EUT to see the position of
maximum noise, and the test was made at the position that has the maximum noise.

Setting of the spectrum analyzer:
below 1 GHz PK : RBW 100 kHz VBW 300 kHz
above 1 GHz PK : RBW 1 MHz VBW 3 MHz
AV:RBW 1 MHz VBW 3 MHz, RMS PAve 100 trace

UL Japan, Inc. Ise EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 Japan / +81-596-24-8999
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Figure 2: Test Setup

Below 1 GHz

Measuring Antenna

EUT (Loop / Biconical / Logperiodic)
__— Auenuator

Im
x : Center of turn table
1 GHz to 10 GHz
"""" N Measuring Antenna
EUT (Horn)

Spectrum

Analyzer

SVSWR Volume . Im ‘ Arttenuator or Filter

1 : Radius of an outer periphery of EUT

» : Center of turn table

10 GHz to 40 GHz
Measuring Antenna
EUT (Horn)
3 - Amp Spectrum
H Analyzer

= : Center of turn table

Test Distance: 3 m

Distance Factor: 20 x log (3.85m /3.0 m)=2.17 dB
* Test Distance: (3 + SVSWR Volume /2) -r=3.85m

SVSWR Volume : 4.0 m
(SVSWR Volume has been calibrated based on CISPR
16-1-4.)

r=0.1m

Distance Factor: 20 x log (1.0 m /3.0 m) =-9.5 dB
*Test Distance: 1 m

The test results and limit are rounded off to one decimal place, so some differences might be observed.

Measurement range : 30 MHz to 40 GHz
Test data : APPENDIX
Test result : Pass
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SECTION 9: Frequency Stability(Temperature/\Voltage Variation)

Test Procedure

The Frequency Stability was measured with a Wireless Communication Test Set and attenuator connected to the
antenna port.

The Frequency Drift was measured with the 10 deg. C steps from -30 deg. C to 50 deg. C, and it is presented as the
ppm unit. The Frequency Drift was measured with the normal temperature (20 deg. C) and Voltage tolerance, and it
is presented as

the ppm unit.
Temperature : -20deg. C to +50 deg. C (10 deg. C step)
(EUT doesn’t work at -30 deg. C)
Voltage . For other than hand carried battery equipment

Primary supply voltage from 85 % to 115 % of the nominal voltage.
Vnom: AC 120 V, Vmin: AC 102 V, Vmax: AC 138 V

For hand carried battery powered equipment

Battery operating end point

Frequency Stability test was performed under the above condition.

Limit
§ 2.1055 Frequency stability
Fundamental emission stay within authorized frequency block.

Limit

§ 27.54 Frequency stability.

§ 2.1055 Frequency stability

Test data : APPENDIX
Test result : Pass
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APPENDIX 1: Test data
RF Output Power (Conducted)
Test place Ise EMC Lab.
Semi Anechoic Chamber No.8
Date September 5, 2022
Temperature / Humidity 22 deg. C/ 68 % RH
Engineer Tetsuro Yoshida
Mode NR Band n77 100 MHz BW Tx
Part 27: For mobile operations in the 3450-3550 MHz band
Band n77
BW uL Freq. SCS OFDM Modu- UL RB UL RB Conducted Pwr | Ant.Gain EIRP EIRP Limit Margin
(MHz) Ch# (MHz) (kHz) lation Allocation Start Awg (dBm) (dBi) (dBm) (dBm) (dB)
100 633334 | 3500.01 30 DFTS-OFDM | PI/2 BPSK 1 0 22.34 2.30 24.64 30.00 5.36
Low 1 1 22.83 2.30 25.13 30.00 4.87
1 271 22.80 2.30 25.10 30.00 4.90
1 272 22.22 2.30 24.52 30.00 5.48
135 69 22.80 2.30 25.10 30.00 4,90
270 0 22.24 2.30 24.54 30.00 5.46
QPSK 1 0 21.92 2.30 24.22 30.00 5.78
1 1 22.94 2.30 25.24 30.00 4.76
1 271 22.77 2.30 25.07 30.00 4.93
1 272 21.80 2.30 24.10 30.00 5.90
135 69 22.77 2.30 25.07 30.00 4,93
270 0 21.71 2.30 24.01 30.00 5.99
16QAM 1 0 20.83 2.30 23.13 30.00 6.87
1 1 21.86 2.30 24.16 30.00 5.84
1 271 21.72 2.30 24.02 30.00 5.98
1 272 20.97 2.30 23.27 30.00 6.73
135 69 21.75 2.30 24.05 30.00 5.95
270 0 20.73 2.30 23.03 30.00 6.97
64QAM 1 0 20.58 2.30 22.88 30.00 7.12
1 1 20.57 2.30 22.87 30.00 7.13
1 271 20.45 2.30 22.75 30.00 7.25
1 272 20.43 2.30 22.73 30.00 7.27
135 69 20.23 2.30 22.53 30.00 7.47
270 0 20.22 2.30 22.52 30.00 7.48
256QAM 1 0 18.54 2.30 20.84 30.00 9.16
1 1 18.55 2.30 20.85 30.00 9.15
1 271 18.41 2.30 20.71 30.00 9.29
1 272 18.45 2.30 20.75 30.00 9.25
135 69 18.18 2.30 20.48 30.00 9.52
270 0 18.13 2.30 20.43 30.00 9.57
CP-OFDM | QPSK 1 1 21.39 2.30 23.69 30.00 6.31
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RE Output Power (Conducted)
Test place Ise EMC Lab.
Semi Anechoic Chamber No.11
Date September 6, 2022
Temperature / Humidity 23 deg. C/ 54 % RH
Engineer Tetsuro Yoshida
Mode NR Band n77 90 MHz BW Tx
Part 27: For mobile operations in the 3450-3550 MHz band
Band n77
BW uL Freg. SCS OFDM Modu- UL RB UL RB Conducted Pwr Ant.Gain EIRP EIRP Limit Margin
(MHz) Ch# (MHz) (kHz) lation Allocation Start Avg (dBm) (dBi) (dBm) (dBm) (dB)
90 633000 | 3495 30 DFTS-OFDM | PI/2 BPSK 1 0 22.38 2.30 24.68 30.00 5.32
Low 1 1 22.98 2.30 25.28 30.00 4.72
1 243 22.75 2.30 25.05 30.00 4.95
1 244 22.24 2.30 24.54 30.00 5.46
120 63 22.77 2.30 25.07 30.00 4.93
243 0 2222 2.30 24.52 30.00 5.48
QPSK 1 0 21.84 2.30 24.14 30.00 5.86
1 1 22.92 2.30 25.22 30.00 4.78
1 243 22.79 2.30 25.09 30.00 4.91
1 244 21.68 2.30 23.98 30.00 6.02
120 63 22.78 2.30 25.08 30.00 4.92
243 0 21.66 2.30 23.96 30.00 6.04
16QAM 1 0 20.80 2.30 23.10 30.00 6.90
1 1 21.81 2.30 24,11 30.00 5.89
1 243 21.66 2.30 23.96 30.00 6.04
1 244 20.54 2.30 22.84 30.00 7.16
120 63 21.76 2.30 24.06 30.00 5.94
243 0 20.69 2.30 22.99 30.00 7.01
64QAM 1 0 20.36 2.30 22.66 30.00 7.34
1 1 20.37 2.30 22.67 30.00 7.33
1 243 20.24 2.30 22.54 30.00 7.46
1 244 20.23 2.30 2253 30.00 7.47
120 63 20.16 2.30 22.46 30.00 7.54
243 0 20.17 2.30 22.47 30.00 7.53
256QAM 1 0 18.36 2.30 20.66 30.00 9.34
1 1 18.37 2.30 20.67 30.00 9.33
1 243 18.27 2.30 20.57 30.00 9.43
1 244 18.28 2.30 20.58 30.00 9.42
120 63 18.20 2.30 20.50 30.00 9.50
243 0 18.15 2.30 20.45 30.00 9.55
CP-OFDM_| _QPSK 1 1 21.44 2.30 23.74 30.00 6.26
633334 | 3500.01 30 DFTS-OFDM | PI/2 BPSK 1 1 22.97 2.30 25.27 30.00 4.73
Mid QPSK 1 1 22.87 2.30 25.17 30.00 4.83
16QAM 1 1 21.86 2.30 24.16 30.00 5.84
64QAM 1 1 20.35 2.30 22.65 30.00 7.35
256QAM 1 1 18.35 2.30 20.65 30.00 9.35
CP-OFDM_| _QPSK 1 1 21.41 2.30 23.71 30.00 6.29
633666 | 3504.99 30 DFTS-OFDM | PI/2 BPSK 1 1 22.98 2.30 25.28 30.00 272
High QPSK 1 1 22.90 2.30 25.20 30.00 4.80
16QAM 1 1 21.82 2.30 24.12 30.00 5.88
64QAM 1 1 20.32 2.30 22.62 30.00 7.38
256QAM 1 1 18.27 2.30 20.57 30.00 9.43
CP-OFDM_| _QPSK 1 1 21.38 2.30 23.68 30.00 6.32
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RE Output Power (Conducted)
Test place Ise EMC Lab.
Semi Anechoic Chamber No.11
Date September 6, 2022
Temperature / Humidity 23 deg. C/ 54 % RH
Engineer Tetsuro Yoshida
Mode NR Band n77 80 MHz BW Tx
Part 27: For mobile operations in the 3450-3550 MHz band
Band n77
BW uL Freg. SCS OFDM Modu- UL RB UL RB Conducted Pwr Ant.Gain EIRP EIRP Limit Margin
(MHz) Ch# (MHz) (kHz) lation Allocation Start Avg (dBm) (dBi) (dBm) (dBm) (dB)
80 632668 | 3490.02 30 DFTS-OFDM | PI/2 BPSK 1 0 2243 2.30 24.73 30.00 5.27
Low 1 1 22.94 2.30 25.24 30.00 4.76
1 215 22.78 2.30 25.08 30.00 4.92
1 216 22.18 2.30 24.48 30.00 5.52
108 55 22.84 2.30 25.14 30.00 4.86
216 0 22.30 2.30 24.60 30.00 5.40
QPSK 1 0 21.80 2.30 24.10 30.00 5.90
1 1 22.87 2.30 25.17 30.00 4.83
1 215 22.69 2.30 24.99 30.00 5.01
1 216 21.67 2.30 23.97 30.00 6.03
108 55 22.81 2.30 2511 30.00 4.89
216 0 21.78 2.30 24.08 30.00 5.92
16QAM 1 0 20.80 2.30 23.10 30.00 6.90
1 1 21.83 2.30 2413 30.00 5.87
1 215 21.61 2.30 23.91 30.00 6.09
1 216 20.55 2.30 22.85 30.00 7.15
108 55 21.79 2.30 24.09 30.00 5.91
216 0 20.73 2.30 23.03 30.00 6.97
64QAM 1 0 20.35 2.30 22.65 30.00 7.35
1 1 20.39 2.30 22.69 30.00 7.31
1 215 20.21 2.30 22,51 30.00 7.49
1 216 20.21 2.30 22,51 30.00 7.49
108 55 20.24 2.30 22.54 30.00 7.46
216 0 20.21 2.30 22,51 30.00 7.49
256QAM 1 0 18.42 2.30 20.72 30.00 9.28
1 1 18.34 2.30 20.64 30.00 9.36
1 215 18.23 2.30 20.53 30.00 9.47
1 216 18.24 2.30 20.54 30.00 9.46
108 55 18.16 2.30 20.46 30.00 9.54
216 0 18.13 2.30 20.43 30.00 9.57
CP-OFDM_| _QPSK 1 1 21.36 2.30 23.66 30.00 6.34
633334 | 3500.01 30 DFTS-OFDM | PI/2 BPSK 1 1 22.96 2.30 25.26 30.00 4.74
Mid QPSK 1 1 22.84 2.30 25.14 30.00 4.86
16QAM 1 1 21.82 2.30 24.12 30.00 5.88
64QAM 1 1 20.33 2.30 22.63 30.00 7.37
256QAM 1 0 18.44 2.30 20.74 30.00 9.26
CP-OFDM_| _QPSK 1 1 21.32 2.30 23.62 30.00 6.38
634000 | 3510 30 DFTS-OFDM | PI/2 BPSK 1 1 22.95 2.30 25.25 30.00 4.75
High QPSK 1 1 22.81 2.30 2511 30.00 4.89
16QAM 1 1 21.85 2.30 24.15 30.00 5.85
64QAM 1 1 20.27 2.30 22.57 30.00 7.43
256QAM 1 0 18.37 2.30 20.67 30.00 9.33
CP-OFDM_| _QPSK 1 1 21.34 2.30 23.64 30.00 6.36
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RFE Output Power (Conducted)
Test place Ise EMC Lab.
Semi Anechoic Chamber No.11
Date September 6, 2022
Temperature / Humidity 23 deg. C/ 54 % RH
Engineer Tetsuro Yoshida
Mode NR Band n77 60 MHz BW Tx
Part 27: For mobile operations in the 3450-3550 MHz band
Band n77
BW uL Freq. SCS OFDM Modu- UL RB UL RB Conducted Pwr | Ant.Gain EIRP EIRP Limit Margin
(MHz) Ch# (MHz) (kHz) lation Allocation Start Awg (dBm) (dBi) (dBm) (dBm) (dB)
60 632000 | 3480 30 DFTS-OFDM | PI/2 BPSK 1 0 22.31 2.30 24.61 30.00 5.39
Low 1 1 22.82 2.30 25.12 30.00 4.88
1 160 22.75 2.30 25.05 30.00 4.95
1 161 22.25 2.30 24.55 30.00 5.45
81 40 22.76 2.30 25.06 30.00 4.94
162 0 22.30 2.30 24.60 30.00 5.40
QPSK 1 0 21.81 2.30 24.11 30.00 5.89
1 1 22.84 2.30 25.14 30.00 4.86
1 160 22.83 2.30 2513 30.00 4.87
1 161 21.81 2.30 24.11 30.00 5.89
8L 40 22.53 2.30 24.83 30.00 517
162 0 21.78 2.30 24.08 30.00 5.92
16QAM 1 0 20.68 2.30 22.98 30.00 7.02
1 1 21.80 2.30 24.10 30.00 5.90
1 160 21.60 2.30 23.90 30.00 6.10
1 161 20.59 2.30 22.89 30.00 711
81 40 21.76 2.30 24.06 30.00 5.94
162 0 20.76 2.30 23.06 30.00 6.94
64QAM 1 0 20.33 2.30 22.63 30.00 7.37
1 1 20.28 2.30 2258 30.00 7.42
1 160 20.24 2.30 22.54 30.00 7.46
1 161 20.27 2.30 2257 30.00 7.43
8L 40 20.23 2.30 22.53 30.00 7.47
162 0 20.24 2.30 22.54 30.00 7.46
256QAM 1 0 18.28 2.30 20.58 30.00 9.42
1 1 18.33 2.30 20.63 30.00 9.37
1 160 18.30 2.30 20.60 30.00 9.40
1 161 18.32 2.30 20.62 30.00 9.38
81 40 18.20 2.30 20.50 30.00 9.50
162 0 18.13 2.30 20.43 30.00 9.57
CP-OFDM_| QPSK 1 1 21.41 2.30 23.71 30.00 6.29
633334 | 3500.01 30 DFTS-OFDM | PII2 BPSK 1 1 22.82 2.30 25.12 30.00 4.88
Mid QPSK 1 1 22.86 2.30 25.16 30.00 4.84
16QAM 1 1 21.82 2.30 24.12 30.00 5.88
64QAM 1 0 20.33 2.30 22.63 30.00 7.37
256QAM 1 1 18.31 2.30 20.61 30.00 9.39
CP-OFDM | QPSK 1 1 21.41 2.30 23.71 30.00 6.29
634666 | 3519.99 30 DFTS-OFDM | PI/2 BPSK 1 1 22.79 2.30 25.00 30.00 4.91
High QPSK 1 1 22.89 2.30 25.19 30.00 4.81
16QAM 1 1 21.83 2.30 24.13 30.00 5.87
64QAM 1 0 20.35 2.30 22.65 30.00 7.35
256QAM 1 1 18.32 2.30 20.62 30.00 9.38
CP-OFDM | QPSK 1 1 21.39 2.30 23.69 30.00 6.31
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RE Output Power (Conducted)
Test place Ise EMC Lab.
Semi Anechoic Chamber No.11
Date September 7, 2022
Temperature / Humidity 23 deg. C/ 54 % RH
Engineer Tetsuro Yoshida
Mode NR Band n77 50 MHz BW Tx
Part 27: For mobile operations in the 3450-3550 MHz band
Band n77
BW uL Freg. SCS OFDM Modu- UL RB UL RB Conducted Pwr Ant.Gain EIRP EIRP Limit Margin
(MHz) Ch# (MHz) (kHz) lation Allocation Start Avg (dBm) (dBi) (dBm) (dBm) (dB)
50 631668 | 3475.02 30 DFTS-OFDM | PI/2 BPSK 1 0 22.37 2.30 24.67 30.00 5.33
Low 1 1 22.81 2.30 2511 30.00 4.89
1 131 22.86 2.30 25.16 30.00 4.84
1 132 22.32 2.30 24.62 30.00 5.38
64 35 22.80 2.30 25.10 30.00 4.90
128 0 22.23 2.30 24.53 30.00 5.47
QPSK 1 0 21.84 2.30 24.14 30.00 5.86
1 1 22.87 2.30 25.17 30.00 4.83
1 131 22.86 2.30 25.16 30.00 4.84
1 132 21.85 2.30 24,15 30.00 5.85
64 35 22.80 2.30 25.10 30.00 4.90
128 0 21.77 2.30 24.07 30.00 5.93
16QAM 1 0 21.05 2.30 23.35 30.00 6.65
1 1 22.10 2.30 24,40 30.00 5.60
1 131 22.02 2.30 24.32 30.00 5.68
1 132 20.96 2.30 23.26 30.00 6.74
64 35 21.77 2.30 24.07 30.00 5.93
128 0 20.76 2.30 23.06 30.00 6.94
64QAM 1 0 20.60 2.30 22.90 30.00 7.10
1 1 20.62 2.30 22.92 30.00 7.08
1 131 20.56 2.30 22.86 30.00 7.14
1 132 20.56 2.30 22.86 30.00 7.14
64 35 20.22 2.30 2252 30.00 7.48
128 0 20.26 2.30 22.56 30.00 7.44
256QAM 1 0 18.22 2.30 20.52 30.00 9.48
1 1 18.29 2.30 20.59 30.00 9.41
1 131 18.20 2.30 20.50 30.00 9.50
1 132 18.24 2.30 20.54 30.00 9.46
64 35 18.17 2.30 20.47 30.00 9.53
128 0 18.15 2.30 20.45 30.00 9.55
CP-OFDM_| _QPSK 1 1 2172 2.30 24.02 30.00 5.98
633334 | 3500.01 30 DFTS-OFDM | PI/2 BPSK 1 131 22.82 2.30 2512 30.00 4.88
Mid QPSK 1 1 22.85 2.30 25.15 30.00 2.85
16QAM 1 1 22.03 2.30 24.33 30.00 5.67
64QAM 1 1 20.58 2.30 22.88 30.00 7.12
256QAM 1 1 18.25 2.30 20.55 30.00 9.45
CP-OFDM_| _QPSK 1 1 2171 2.30 24.01 30.00 5.99
635000 | 3525 30 DFTS-OFDM | PI/2 BPSK 1 131 22.79 2.30 25.09 30.00 2.91
High QPSK 1 1 22.81 2.30 2511 30.00 4.89
16QAM 1 1 22.05 2.30 24.35 30.00 5.65
64QAM 1 1 20.55 2.30 22.85 30.00 7.15
256QAM 1 1 18.23 2.30 20.53 30.00 9.47
CP-OFDM_| _QPSK 1 1 21.69 2.30 23.99 30.00 6.01

UL Japan, Inc. Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 Japan / +81-596-24-8999




Test Report No. : 14443577H
Page 1 24 of 132
RFE Output Power (Conducted)
Test place Ise EMC Lab.
Semi Anechoic Chamber No.11
Date September 7, 2022
Temperature / Humidity 23 deg. C/ 54 % RH
Engineer Tetsuro Yoshida
Mode NR Band n77 40 MHz BW Tx
Part 27: For mobile operations in the 3450-3550 MHz band
Band n77
BW uL Freg. SCS OFDM Modu- UL RB UL RB Conducted Pwr Ant.Gain EIRP EIRP Limit Margin
(MHz) ch# (MHz) (kHz) lation | Allocation | Start Awg (dBm) (dBi) (dBm) (dBm) (dB)
40 631334 | 3470.01 30 DFTS-OFDM | P22 BPSK 1 0 22.72 2.30 25.02 30.00 4.98
Low 1 1 23.27 2.30 25.57 30.00 4.43
1 104 23.24 2.30 25.54 30.00 4.46
1 105 22.70 2.30 25.00 30.00 5.00
50 28 23.16 2.30 25.46 30.00 454
100 0 22.64 2.30 24.94 30.00 5.06
QPSK 1 0 22.25 2.30 24.55 30.00 5.45
1 1 23.30 2.30 25.60 30.00 4.40
1 104 23.27 2.30 25.57 30.00 4.43
1 105 22.26 2.30 24.56 30.00 5.44
50 28 23.05 230 25.35 30.00 4.65
100 0 22.07 2.30 24.37 30.00 5.63
16QAM 1 0 21.46 2.30 23.76 30.00 6.24
1 1 22.47 2.30 24.77 30.00 523
1 104 22.43 2.30 24.73 30.00 527
1 105 21.45 2.30 23.75 30.00 6.25
50 28 22.10 2.30 24.40 30.00 5.60
100 0 21.10 2.30 23.40 30.00 6.60
64QAM 1 0 20.98 2.30 23.28 30.00 6.72
1 1 20.90 2.30 23.20 30.00 6.80
1 104 21.01 2.30 23.31 30.00 6.69
1 105 20.92 2.30 23.22 30.00 6.78
50 28 20.56 2.30 22.86 30.00 7.14
100 0 20.58 2.30 22.88 30.00 712
256QAM 1 0 18.63 2.30 20.93 30.00 9.07
1 1 18.64 2.30 20.94 30.00 9.06
1 104 18.70 2.30 21.00 30.00 9.00
1 105 18.68 2.30 20.98 30.00 9.02
50 28 18.49 2.30 20.79 30.00 9.21
100 0 18.55 2.30 20.85 30.00 9.15
CP-OFDM | QPSK 1 1 21.75 2.30 24.05 30.00 5.95
633334 | 3500.01 30 DFTS-OFDM | PI/2 BPSK 1 1 23.26 2.30 25.56 30.00 4.44
Mid QPSK 1 1 23.32 2.30 25.62 30.00 438
16QAM 1 1 22.47 2.30 24.77 30.00 523
64QAM 1 104 20.99 2.30 23.29 30.00 6.71
256QAM 1 104 18.73 2.30 21.03 30.00 8.97
CP-OFDM_| _QPSK 1 1 21.73 2.30 24.03 30.00 5.97
635332 | 3529.98 30 DFTS-OFDM | P2 BPSK 1 1 23.25 2.30 25.55 30.00 445
High QPSK 1 1 23.30 2.30 25.60 30.00 4.40
16QAM 1 1 22.50 2.30 24.80 30.00 5.20
64QAM 1 104 21.01 2.30 2331 30.00 6.69
256QAM 1 104 18.71 2.30 21.01 30.00 8.9
CP-OFDM_| _QPSK 1 1 21.72 2.30 24.02 30.00 5.98
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RFE Output Power (Conducted)
Test place Ise EMC Lab.
Semi Anechoic Chamber No.11
Date September 7, 2022
Temperature / Humidity 23 deg. C/ 54 % RH
Engineer Tetsuro Yoshida
Mode NR Band n77 20 MHz BW Tx
Part 27: For mobile operations in the 3450-3550 MHz band
Band n77
BW uL Freq. SCS OFDM Modu- UL RB UL RB Conducted Pwr | Ant.Gain EIRP EIRP Limit Margin
(MHz) Ch# (MHz) (kHz) lation Allocation Start Awg (dBm) (dBi) (dBm) (dBm) (dB)
20 630668 | 3460.02 30 DFTS-OFDM | PI/2 BPSK 1 0 22.49 2.30 24.79 30.00 521
Low 1 1 23.07 2.30 25.37 30.00 4,63
1 49 23.00 2.30 25.30 30.00 4.70
1 50 22.48 2.30 24.78 30.00 5.22
25 13 22.81 2.30 25.11 30.00 4.89
50 0 22.44 2.30 24.74 30.00 5.26
QPSK 1 0 22.05 2.30 24.35 30.00 5.65
1 1 23.10 2.30 25.40 30.00 4,60
1 49 23.03 2.30 25.33 30.00 4.67
1 50 21.99 2.30 24.29 30.00 5.71
25 13 22.91 2.30 25.21 30.00 479
50 0 21.92 2.30 24.22 30.00 5.78
16QAM 1 0 21.25 2.30 23.55 30.00 6.45
1 1 22.29 2.30 24.59 30.00 541
1 49 22.20 2.30 24,50 30.00 5.50
1 50 2117 2.30 23.47 30.00 6.53
25 13 21.84 2.30 24.14 30.00 5.86
50 0 20.94 2.30 23.24 30.00 6.76
64QAM 1 0 20.75 2.30 23.05 30.00 6.95
1 1 20.79 2.30 23.09 30.00 6.91
1 49 20.63 2.30 22.93 30.00 7.07
1 50 20.59 2.30 22.89 30.00 7.11
25 13 20.34 2.30 22.64 30.00 7.36
50 0 20.42 2.30 22.72 30.00 7.28
256QAM 1 0 18.33 2.30 20.63 30.00 9.37
1 1 18.34 2.30 20.64 30.00 9.36
1 49 18.27 2.30 20.57 30.00 9.43
1 50 18.28 2.30 20.58 30.00 9.42
25 13 18.31 2.30 20.61 30.00 9.39
50 0 18.36 2.30 20.66 30.00 9.34
CP-OFDM_| QPSK 1 1 21.53 2.30 23.83 30.00 6.17
633334 | 3500.01 30 DFTS-OFDM | PI/2 BPSK 1 1 23.06 2.30 25.36 30.00 4.64
Mid QPSK 1 1 23.07 2.30 25.37 30.00 463
16QAM 1 1 22.33 2.30 24.63 30.00 537
64QAM 1 1 20.79 2.30 23.09 30.00 6.91
256QAM 50 0 18.34 2.30 20.64 30.00 9.36
CP-OFDM | QPSK 1 1 21.53 2.30 23.83 30.00 6.17
636000 | 3540 30 DFTS-OFDM | P2 BPSK 1 1 23.06 2.30 25.36 30.00 4.64
High QPSK 1 1 23.07 2.30 25.37 30.00 463
16QAM 1 1 22.37 2.30 24.67 30.00 533
64QAM 1 1 20.78 2.30 23.08 30.00 6.92
256QAM 50 0 18.37 2.30 20.67 30.00 9.33
CP-OFDM | QPSK 1 1 21.48 2.30 23.78 30.00 6.22
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RFE Output Power (Conducted)
Test place Ise EMC Lab.
Semi Anechoic Chamber No.8
Date September 7, 2022
Temperature / Humidity 23 deg. C/ 54 % RH
Engineer Tetsuro Yoshida
Mode NR Band n77 100 MHz BW Tx
Part 27: For mobile operations in the 3700-3980 MHz band
Band n77
BW uL Freg. SCS OFDM Modu- UL RB UL RB Conducted Pwr Ant.Gain EIRP EIRP Limit Margin
(MHz) Ch# (MHz) (kHz) lation Allocation Start Avg (dBm) (dBi) (dBm) (dBm) (dB)
100 650000 | 3750 30 DFTS-OFDM | PI/2 BPSK 1 0 22.46 2.30 24.76 30.00 5.24
Low 1 1 23.15 2.30 25.45 30.00 4.55
1 271 23.20 2.30 25.50 30.00 4.50
1 272 22.61 2.30 24.91 30.00 5.09
135 69 23.10 2.30 25.40 30.00 4.60
270 0 22.50 2.30 24.80 30.00 5.20
QPSK 1 0 2212 2.30 24.42 30.00 558
1 1 23.13 2.30 25.43 30.00 457
1 271 23.24 2.30 25.54 30.00 4.46
1 272 2222 2.30 24,52 30.00 5.48
135 69 23.11 2.30 25.41 30.00 4.59
270 0 22.01 2.30 24.31 30.00 5.69
16QAM 1 0 21.36 2.30 23.66 30.00 6.34
1 1 22.38 2.30 24.68 30.00 5.32
1 271 22.41 2.30 24.71 30.00 5.29
1 272 21.38 2.30 23.68 30.00 6.32
135 69 22.05 2.30 24.35 30.00 5.65
270 0 20.96 2.30 23.26 30.00 6.74
64QAM 1 0 20.54 2.30 22.84 30.00 7.16
1 1 20.53 2.30 22.83 30.00 717
1 271 20.56 2.30 22.86 30.00 7.14
1 272 20.55 2.30 22.85 30.00 7.15
135 69 20.47 2.30 22.77 30.00 7.23
270 0 20.43 2.30 22.73 30.00 7.27
256QAM 1 0 18.38 2.30 20.68 30.00 9.32
1 1 18.39 2.30 20.69 30.00 9.31
1 271 18.44 2.30 20.74 30.00 9.26
1 272 18.37 2.30 20.67 30.00 9.33
135 69 18.43 2.30 20.73 30.00 9.27
270 0 18.35 2.30 20.65 30.00 9.35
CP-OFDM_| _QPSK 1 1 21.59 2.30 23.89 30.00 6.11
656000 | 3840 30 DFTS-OFDM | PI/2 BPSK 1 271 23.09 2.30 25.39 30.00 4.61
Mid QPSK 1 271 23.09 2.30 25.39 30.00 2.61
16QAM 1 271 22.30 2.30 24.60 30.00 5.40
64QAM 1 271 20.49 2.30 22.79 30.00 7.21
256QAM 1 271 18.31 2.30 20.61 30.00 9.39
CP-OFDM_| _QPSK 1 1 21.58 2.30 23.88 30.00 6.12
662000 | 3930 30 DFTS-OFDM | PI/2 BPSK 1 271 22.77 2.30 25.07 30.00 2.93
High QPSK 1 271 22.79 2.30 25.09 30.00 4.91
16QAM 1 271 22.06 2.30 24.36 30.00 5.64
64QAM 1 271 20.21 2.30 22,51 30.00 7.49
256QAM 1 271 18.08 2.30 20.38 30.00 9.62
CP-OFDM_| _QPSK 1 1 21.41 2.30 23.71 30.00 6.29
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RE Output Power (Conducted)
Test place Ise EMC Lab.
Semi Anechoic Chamber No.11
Date September 8, 2022
Temperature / Humidity 22 deg. C/ 65 % RH
Engineer Tetsuro Yoshida
Mode NR Band n77 90 MHz BW Tx
Part 27: For mobile operations in the 3700-3980 MHz band
Band n77
BW uL Freq. SCS OFDM Modu- UL RB UL RB Conducted Pwr | Ant.Gain EIRP EIRP Limit Margin
(MHz) Ch# (MHz) (kHz) lation Allocation Start Aw (dBm) (dBi) (dBm) (dBm) (dB)
90 649668 | 3745.02 30 DFTS-OFDM | PI/2 BPSK 1 0 22.65 2.30 24.95 30.00 5.05
Low 1 1 23.12 2.30 25.42 30.00 458
1 43 23.15 2.30 25.45 30.00 455
1 244 22.60 2.30 24.90 30.00 5.10
120 63 23.03 2.30 25.33 30.00 4,67
243 0 2255 2.30 24.85 30.00 5.15
QPSK 1 0 22.06 2.30 24.36 30.00 5.64
1 1 23.09 2.30 25.39 30.00 461
1 243 23.10 2.30 25.40 30.00 4.60
1 244 22.06 2.30 24.36 30.00 5.64
120 63 23.01 2.30 25.31 30.00 469
243 0 21.95 2.30 24.25 30.00 5.75
16QAM 1 0 20.99 2.30 23.29 30.00 6.71
1 1 22.06 2.30 24.36 30.00 5.64
1 43 22.07 2.30 24.37 30.00 5.63
1 244 21.05 2.30 23.35 30.00 6.65
120 63 22.01 2.30 24.31 30.00 5.69
243 0 20.96 2.30 23.26 30.00 6.74
64QAM 1 0 20.39 2.30 22.69 30.00 7.31
1 1 20.38 2.30 22.68 30.00 7.32
1 243 20.37 2.30 22.67 30.00 7.33
1 244 20.37 2.30 22.67 30.00 7.33
120 63 20.22 2.30 252 30.00 7.48
243 0 20.23 2.30 22.53 30.00 7.47
256QAM 1 0 18.56 2.30 20.86 30.00 9.14
1 1 18.55 2.30 20.85 30.00 9.15
1 43 1851 2.30 20.81 30.00 9.19
1 244 1852 2.30 20.82 30.00 9.18
120 63 18.35 2.30 20.65 30.00 9.35
243 0 18.32 2.30 20.62 30.00 9.38
CP-OFDM_| _QPSK 1 1 2156 2.30 23.86 30.00 6.14
656000 | 3840 30 DFTS-OFDM | PIl2 BPSK 1 243 22.90 2.30 25.20 30.00 4.80
Mid QPSK 1 243 22.85 2.30 25.15 30.00 4.85
16QAM 1 243 21.83 2.30 24.13 30.00 5.87
64QAM 1 0 20.43 2.30 22.73 30.00 7.21
256QAM 1 0 18.61 2.30 20.91 30.00 9.09
CP-OFDM_| _QPSK 1 1 2154 2.30 23.84 30.00 6.16
662332 | 3934.98 30 DFTS-OFDM | PI)2 BPSK 1 243 22.79 2.30 25.09 30.00 491
High QPSK 1 243 22.64 2.30 24.94 30.00 5.06
16QAM 1 243 2170 2.30 24.00 30.00 6.00
64QAM 1 0 20.13 2.30 22.43 30.00 757
256QAM 1 0 18.32 2.30 20.62 30.00 9.38
CP-OFDM_| _QPSK 1 1 21.35 2.30 23.65 30.00 6.35
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RFE Output Power (Conducted)
Test place Ise EMC Lab.
Semi Anechoic Chamber No.11
Date September 8, 2022
Temperature / Humidity 22 deg. C/ 65 % RH
Engineer Tetsuro Yoshida
Mode NR Band n77 80 MHz BW Tx
Part 27: For mobile operations in the 3700-3980 MHz band
Band n77
BW uL Freg. SCS OFDM Modu- UL RB UL RB Conducted Pwr Ant.Gain EIRP EIRP Limit Margin
(MHz) ch# (MHz) (kHz) lation | Allocation | Start Awg (dBm) (dBi) (dBm) (dBm) (dB)
80 649334 | 3740.01 30 DFTS-OFDM | P22 BPSK 1 0 22.47 2.30 24.77 30.00 5.23
Low 1 1 23.00 2.30 25.30 30.00 4.70
1 215 23.10 2.30 25.40 30.00 4.60
1 216 2254 2.30 24.84 30.00 5.16
108 55 23.07 2.30 25.37 30.00 463
216 0 22.52 2.30 24.82 30.00 518
QPSK 1 0 22.06 2.30 24.36 30.00 5.64
1 1 23.16 2.30 25.46 30.00 454
1 215 23.08 2.30 25.38 30.00 4.62
1 216 22.02 2.30 24.32 30.00 5.68
108 55 23.07 230 25.37 30.00 4.63
216 0 21.97 2.30 24.27 30.00 573
16QAM 1 0 21.08 2.30 23.38 30.00 6.62
1 1 2212 2.30 24.42 30.00 5.58
1 215 22.04 2.30 24.34 30.00 5.66
1 216 21.03 2.30 23.33 30.00 6.67
108 55 22.06 2.30 24.36 30.00 5.64
216 0 20.96 2.30 23.26 30.00 6.74
64QAM 1 0 20.35 2.30 22.65 30.00 7.35
1 1 20.37 2.30 22.67 30.00 7.33
1 215 20.28 2.30 22.58 30.00 7.42
1 216 20.26 2.30 22.56 30.00 7.44
108 55 20.50 2.30 22.80 30.00 7.20
216 0 20.48 2.30 22.78 30.00 7.22
256QAM 1 0 18.55 2.30 20.85 30.00 9.15
1 1 18.54 2.30 20.84 30.00 9.16
1 215 18.50 2.30 20.80 30.00 9.20
1 216 18.50 2.30 20.80 30.00 9.20
108 55 18.40 2.30 20.70 30.00 9.30
216 0 18.40 2.30 20.70 30.00 9.30
CP-OFDM | QPSK 1 1 2157 2.30 23.87 30.00 6.13
656000 | 3840 30 DFTS-OFDM | PI/2 BPSK 1 215 22.76 2.30 25.06 30.00 4.94
Mid QPSK 1 1 22.95 2.30 25.25 30.00 475
16QAM 1 1 21.98 2.30 24.28 30.00 5.72
64QAM 1 1 20.46 2.30 22.76 30.00 7.24
256QAM 1 0 18.47 2.30 20.77 30.00 9.23
CP-OFDM_| _QPSK 1 1 2153 2.30 23.83 30.00 6.17
662666 | 3939.99 30 DFTS-OFDM | P2 BPSK 1 215 22.76 2.30 25.06 30.00 4.94
High QPSK 1 1 22.87 2.30 25.17 30.00 4.83
16QAM 1 1 21.91 2.30 24.21 30.00 579
64QAM 1 1 20.21 2.30 22.51 30.00 7.49
256QAM 1 0 18.44 2.30 20.74 30.00 9.26
CP-OFDM_| _QPSK 1 1 21.49 2.30 23.79 30.00 6.21
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RFE Output Power (Conducted)
Test place Ise EMC Lab.
Semi Anechoic Chamber No.11
Date September 8, 2022
Temperature / Humidity 22 deg. C/ 65 % RH
Engineer Tetsuro Yoshida
Mode NR Band n77 60 MHz BW Tx
Part 27: For mobile operations in the 3700-3980 MHz band
Band n77
BW uL Freg. SCS OFDM Modu- UL RB UL RB Conducted Pwr Ant.Gain EIRP EIRP Limit Margin
(MHz) ch# (MHz) (kHz) lation | Allocation | Start Awg (dBm) (dBi) (dBm) (dBm) (dB)
60 648668 | 3730.02 30 DFTS-OFDM | P22 BPSK 1 0 22.52 2.30 24.82 30.00 5.18
Low 1 1 23.11 2.30 25.41 30.00 4.59
1 160 23.17 2.30 25.47 30.00 453
1 161 22.66 2.30 24.96 30.00 5.04
81 40 23.08 2.30 25.38 30.00 462
162 0 22.54 2.30 24.84 30.00 5.16
QPSK 1 0 21.94 2.30 24.24 30.00 5.76
1 1 22.88 2.30 25.18 30.00 4.82
1 160 23.08 2.30 25.38 30.00 4.62
1 161 22.08 2.30 24.38 30.00 5.62
81 40 23.04 230 25.34 30.00 4.66
162 0 22.08 2.30 24.38 30.00 5.62
16QAM 1 0 21.04 2.30 23.34 30.00 6.66
1 1 22.07 2.30 24.37 30.00 5.63
1 160 22.15 2.30 24.45 30.00 555
1 161 21.13 2.30 23.43 30.00 6.57
81 40 22.11 2.30 24.41 30.00 5.59
162 0 21.01 2.30 23.31 30.00 6.69
64QAM 1 0 20.33 2.30 22.63 30.00 7.37
1 1 20.34 2.30 22.64 30.00 7.36
1 160 20.42 2.30 22.72 30.00 7.28
1 161 20.41 2.30 22.71 30.00 7.29
81 40 20.51 2.30 22.81 30.00 7.19
162 0 20.52 2.30 22.82 30.00 7.18
256QAM 1 0 18.51 2.30 20.81 30.00 9.19
1 1 18.50 2.30 20.80 30.00 9.20
1 160 18.56 2.30 20.86 30.00 9.14
1 161 18.55 2.30 20.85 30.00 9.15
81 40 18.40 2.30 20.70 30.00 9.30
162 0 18.42 2.30 20.72 30.00 9.28
CP-OFDM | QPSK 1 1 21.48 2.30 23.78 30.00 6.22
656000 | 3840 30 DFTS-OFDM | PI/2 BPSK 1 160 22.92 2.30 25.22 30.00 478
Mid QPSK 1 160 22.85 2.30 25.15 30.00 4.85
16QAM 1 160 21.90 2.30 24.20 30.00 5.80
64QAM 162 0 20.31 2.30 22.61 30.00 7.39
256QAM 1 160 18.33 2.30 20.63 30.00 9.37
CP-OFDM_| _QPSK 1 1 21.48 2.30 23.78 30.00 6.22
663332 | 3949.98 30 DFTS-OFDM | P2 BPSK 1 160 22.86 2.30 25.16 30.00 4.84
High QPSK 1 160 22.77 2.30 25.07 30.00 4.93
16QAM 1 160 21.79 2.30 24.09 30.00 5.91
64QAM 162 0 20.20 2.30 22.50 30.00 7.50
256QAM 1 160 18.21 2.30 20.51 30.00 9.49
CP-OFDM_| _QPSK 1 1 21.35 2.30 23.65 30.00 6.35
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RFE Output Power (Conducted)
Test place Ise EMC Lab.
Semi Anechoic Chamber No.11
Date September 8, 2022
Temperature / Humidity 22 deg. C/ 65 % RH
Engineer Tetsuro Yoshida
Mode NR Band n77 50 MHz BW Tx
Part 27: For mobile operations in the 3700-3980 MHz band
Band n77
BW uL Freg. SCS OFDM Modu- UL RB UL RB Conducted Pwr Ant.Gain EIRP EIRP Limit Margin
(MHz) ch# (MHz) (kHz) lation | Allocation | Start Awg (dBm) (dBi) (dBm) (dBm) (dB)
50 648334 | 3725.01 30 DFTS-OFDM | P22 BPSK 1 0 22.63 2.30 24.93 30.00 5.07
Low 1 1 23.21 2.30 25.51 30.00 4.49
1 131 23.17 2.30 25.47 30.00 453
1 132 22.67 2.30 24.97 30.00 5.03
64 35 23.12 2.30 25.42 30.00 458
128 0 22.57 2.30 24.87 30.00 513
QPSK 1 0 21.95 2.30 24.25 30.00 5.75
1 1 22.99 2.30 25.29 30.00 471
1 131 23.16 2.30 25.46 30.00 454
1 132 2211 2.30 24.41 30.00 5.59
64 35 23.13 230 25.43 30.00 457
128 0 22.05 2.30 24.35 30.00 5.65
16QAM 1 0 21.01 2.30 23.31 30.00 6.69
1 1 22.08 2.30 24.38 30.00 5.62
1 131 2213 2.30 24.43 30.00 557
1 132 21.13 2.30 23.43 30.00 6.57
64 35 22.05 2.30 24.35 30.00 5.65
128 0 21.01 2.30 23.31 30.00 6.69
64QAM 1 0 20.37 2.30 22.67 30.00 7.33
1 1 20.40 2.30 22.70 30.00 7.30
1 131 20.41 2.30 22.71 30.00 7.29
1 132 20.40 2.30 22.70 30.00 7.30
64 35 20.48 2.30 22.78 30.00 7.22
128 0 20.49 2.30 22.79 30.00 7.21
256QAM 1 0 18.51 2.30 20.81 30.00 9.19
1 1 18.52 2.30 20.82 30.00 9.18
1 131 18.55 2.30 20.85 30.00 9.15
1 132 18.54 2.30 20.84 30.00 9.16
64 35 18.41 2.30 20.71 30.00 9.29
128 0 18.37 2.30 20.67 30.00 9.33
CP-OFDM | QPSK 1 1 21.52 2.30 23.82 30.00 6.18
656000 | 3840 30 DFTS-OFDM | PI/2 BPSK 1 1 22.94 2.30 25.24 30.00 476
Mid QPSK 1 131 22.90 2.30 25.20 30.00 4.80
16QAM 1 131 21.95 2.30 24.25 30.00 575
64QAM 128 0 20.35 2.30 22.65 30.00 7.35
256QAM 1 131 18.35 2.30 20.65 30.00 9.35
CP-OFDM_| _QPSK 1 1 21.50 2.30 23.80 30.00 6.20
663666 | 3954.99 30 DFTS-OFDM | P2 BPSK 1 1 22.87 2.30 25.17 30.00 4.83
High QPSK 1 131 22.79 2.30 25.09 30.00 4.91
16QAM 1 131 21.75 2.30 24.05 30.00 5.95
64QAM 128 0 20.24 2.30 22.54 30.00 7.46
256QAM 1 131 18.17 2.30 20.47 30.00 9.53
CP-OFDM_| _QPSK 1 1 21.33 2.30 23.63 30.00 6.37
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RFE Output Power (Conducted)
Test place Ise EMC Lab.
Semi Anechoic Chamber No.11
Date September 8, 2022
Temperature / Humidity 22 deg. C/ 65 % RH
Engineer Tetsuro Yoshida
Mode NR Band n77 40 MHz BW Tx
Part 27: For mobile operations in the 3700-3980 MHz band
Band n77
BW uL Freg. SCS OFDM Modu- UL RB UL RB Conducted Pwr Ant.Gain EIRP EIRP Limit Margin
(MHz) ch# (MHz) (kHz) lation | Allocation | Start Awg (dBm) (dBi) (dBm) (dBm) (dB)
40 648000 | 3720 30 DFTS-OFDM | P22 BPSK 1 0 22.87 2.30 25.17 30.00 4.83
Low 1 1 23.40 2.30 25.70 30.00 4.30
1 104 23.51 2.30 25.81 30.00 4.19
1 105 22.92 2.30 25.22 30.00 4.78
50 28 23.28 2.30 25.58 30.00 4.42
100 0 22.72 2.30 25.02 30.00 4.98
QPSK 1 0 22.35 2.30 24.65 30.00 5.35
1 1 23.31 2.30 25.61 30.00 4.39
1 104 23.41 2.30 25.71 30.00 4.29
1 105 22.38 2.30 24.68 30.00 5.32
50 28 23.26 230 25.56 30.00 4.44
100 0 22.26 2.30 24.56 30.00 5.44
16QAM 1 0 21.38 2.30 23.68 30.00 6.32
1 1 22.40 2.30 24.70 30.00 5.30
1 104 22.58 2.30 24.88 30.00 512
1 105 21.56 2.30 23.86 30.00 6.14
50 28 22.23 2.30 24.53 30.00 5.47
100 0 21.20 2.30 23.50 30.00 6.50
64QAM 1 0 20.64 2.30 22.94 30.00 7.06
1 1 20.60 2.30 22.90 30.00 7.10
1 104 20.85 2.30 23.15 30.00 6.85
1 105 20.87 2.30 23.17 30.00 6.83
50 28 20.73 2.30 23.03 30.00 6.97
100 0 20.72 2.30 23.02 30.00 6.98
256QAM 1 0 18.82 2.30 21.12 30.00 8.88
1 1 18.81 2.30 2111 30.00 8.89
1 104 18.89 2.30 21.19 30.00 8.81
1 105 18.93 2.30 21.23 30.00 8.77
50 28 18.61 2.30 20.91 30.00 9.09
100 0 18.68 2.30 20.98 30.00 9.02
CP-OFDM | QPSK 1 1 21.90 2.30 24.20 30.00 5.80
656000 | 3840 30 DFTS-OFDM | PI/2 BPSK 1 104 23.38 2.30 25.68 30.00 4.32
Mid QPSK 1 104 23.33 2.30 25.63 30.00 437
16QAM 1 104 22.39 2.30 24.69 30.00 531
64QAM 1 105 20.61 2.30 22.91 30.00 7.09
256QAM 1 105 18.81 2.30 2111 30.00 8.89
CP-OFDM_| _QPSK 1 1 21.89 2.30 24.19 30.00 5.81
664000 | 3960 30 DFTS-OFDM | P2 BPSK 1 104 23.20 2.30 25.50 30.00 450
High QPSK 1 104 23.16 2.30 25.46 30.00 454
16QAM 1 104 22.14 2.30 24.44 30.00 5.56
64QAM 1 105 20.40 2.30 22.70 30.00 7.30
256QAM 1 105 18.64 2.30 20.94 30.00 9.06
CP-OFDM_| _QPSK 1 1 21.69 2.30 23.99 30.00 6.0

UL Japan, Inc. Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 Japan / +81-596-24-8999




Test Report No. 1 14443577H
Page 1 32 of 132
RE Output Power (Conducted)
Test place Ise EMC Lab.
Semi Anechoic Chamber No.11
Date September 8, 2022
Temperature / Humidity 22 deg. C/ 65 % RH
Engineer Tetsuro Yoshida
Mode NR Band n77 20 MHz BW Tx
Part 27: For mobile operations in the 3700-3980 MHz band
Band n77
BW uL Freq. SCS OFDM Modu- UL RB UL RB Conducted Pwr | Ant.Gain EIRP EIRP Limit Margin
(MHz) Ch# (MHz) (kHz) lation Allocation Start Awg (dBm) (dBi) (dBm) (dBm) (dB)
20 647334 | 3710.01 30 DFTS-OFDM | PI/2 BPSK 1 0 22.68 2.30 24.98 30.00 5.02
Low 1 1 23.19 2.30 25.49 30.00 451
1 49 23.17 2.30 25.47 30.00 4,53
1 50 22.64 2.30 24.94 30.00 5.06
25 13 23.04 2.30 25.34 30.00 4.66
50 0 22.54 2.30 24.84 30.00 5.16
QPSK 1 0 22.10 2.30 24.40 30.00 5.60
1 1 23.16 2.30 25.46 30.00 4.54
1 49 23.10 2.30 25.40 30.00 4.60
1 50 22.08 2.30 24.38 30.00 5.62
25 13 23.05 2.30 25.35 30.00 4.65
50 0 22.03 2.30 24.33 30.00 5.67
16QAM 1 0 21.15 2.30 23.45 30.00 6.55
1 1 22.19 2.30 24.49 30.00 551
1 49 22.16 2.30 24.46 30.00 5.54
1 50 2111 2.30 23.41 30.00 6.59
25 13 21.97 2.30 24.27 30.00 5.73
50 0 20.98 2.30 23.28 30.00 6.72
64QAM 1 0 20.41 2.30 22.71 30.00 7.29
1 1 20.46 2.30 22.76 30.00 7.24
1 49 20.40 2.30 22.70 30.00 7.30
1 50 20.40 2.30 22.70 30.00 7.30
25 13 20.39 2.30 22.69 30.00 7.31
50 0 20.51 2.30 22.81 30.00 7.19
256QAM 1 0 18.61 2.30 20.91 30.00 9.09
1 1 18.62 2.30 20.92 30.00 9.08
1 49 18.60 2.30 20.90 30.00 9.10
1 50 18.58 2.30 20.88 30.00 9.12
25 13 18.39 2.30 20.69 30.00 9.31
50 0 18.39 2.30 20.69 30.00 9.31
CP-OFDM_| QPSK 1 1 21.70 2.30 24.00 30.00 6.00
656000 | 3840 30 DFTS-OFDM | PI/2 BPSK 1 1 23.05 2.30 25.35 30.00 4.65
Mid QPSK 1 1 23.00 2.30 25.30 30.00 4.70
16QAM 1 1 22.04 2.30 24.34 30.00 5.66
64QAM 50 0 20.44 2.30 22.74 30.00 7.26
256QAM 1 1 18.49 2.30 20.79 30.00 9.21
CP-OFDM_| QPSK 1 1 2151 2.30 23.81 30.00 6.19
664666 | 3969.99 30 DFTS-OFDM | PI2 BPSK 1 1 22.92 2.30 25.22 30.00 4.78
High QPSK 1 1 2291 2.30 25.21 30.00 4.79
16QAM 1 1 21.89 2.30 24.19 30.00 5.81
64QAM 50 0 20.32 2.30 22.62 30.00 7.38
256QAM 1 1 18.33 2.30 20.63 30.00 9.37
CP-OFDM_| QPSK 1 1 21.43 2.30 23.73 30.00 6.27
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Peak to Average power Ratio (Conducted)

Test place Ise EMC Lab.
Semi Anechoic Chamber No.11
Date September 8, 2022
Temperature / Humidity 22 deg. C/ 65 % RH
Engineer Tetsuro Yoshida
Mode NR Band n77 Tx
Part 27: For mobile operations in the 3450-3550 MHz band
Bandwidth | Frequency ULRB ULRB Conducted Power (dBm) | Peak-to-Average | Limit | Margin
Band OFDM Modulation
(MHz) (MHz) Allocation Start Peak Average | Power Ratio (dB) (dB) (dB)
PI/2 BPSK 26.97 2224 4.73 13.00 | 827
QPSK 27.38 21.71 5.67 13.00 | 7.33
DFT-s-OFDM 16QAM 27.74 20.73 7.01 13.00 5.99
n77 100 3300.01 270 0 64QAM 27.64 20.22 742 13.00 | 5.8
256QAM 26.86 18.13 8.73 13.00 | 427
CP-OFDM QPSK 28.15 19.87 8.28 13.00 4.72
P1/2 BPSK 27.63 2222 5.41 13.00 | 7.59
QPSK 27.54 21.66 5.88 13.00 | 7.12
V77 % 3495 3 0 DFT-s-OFDM | 16QAM 27.92 20.69 7.23 13.00 | 5.77
64QAM 27.87 20.17 7.70 13.00 | 530
256QAM 27.30 18.15 9.15 13.00 3.85
CP-OFDM QPSK 28.18 19.76 8.42 13.00 | 4.58
PI/2 BPSK 27.65 22.30 5.35 13.00 | 7.65
QPSK 27.47 21.78 5.69 13.00 | 731
DFT-s-OFDM 16QAM 27.70 20.73 6.97 13.00 6.03
n77 80 3490.02 216 0 64QAM 28.02 20.21 7.81 13.00 | 5.19
256QAM 27.14 18.13 9.01 13.00 | 3.99
CP-OFDM QPSK 28.02 19.81 8.21 13.00 | 479
PI/2 BPSK 27.61 22.30 5.31 13.00 7.69
QPSK. 27.72 21.78 5.94 13.00 | 7.06
V77 6 2480 162 0 DFT-s-OFDM | 16QAM 27.92 20.76 7.16 13.00 | 5.84
64QAM 28.00 20.24 7.76 13.00 | 524
256QAM 26.86 18.13 8.73 13.00 4.27
CP-OFDM QPSK. 28.17 19.78 8.39 13.00 | 4.61
PI/2 BPSK 27.48 2223 5.25 13.00 | 7.75
QPSK 27.48 21.77 5.71 13.00 7.29
DFT-s-OFDM |  16QAM 27.72 20.76 6.96 13.00 | 6.04
n77 0 347502 128 0 64QAM 27.89 20.26 7.63 13.00 | 537
256QAM 27.55 18.15 9.40 13.00 | 3.60
CP-OFDM QPSK 27.88 19.76 8.12 13.00 4.88
PI/2 BPSK 27.75 22.64 5.11 13.00 | 7.89
QPSK 27.77 22.07 5.70 13.00 | 7.30
DFT-s-OFDM | 16QAM 27.99 21.10 6.89 13.00 | 6.11
77 40 3470.01 100 0
n 64QAM 28.22 20.58 7.64 13.00 5.36
256QAM 27.64 18.55 9.09 13.00 | 3.91
CP-OFDM QPSK 28.26 20.14 8.12 13.00 | 4.88
PI/2 BPSK 2791 22.44 547 13.00 | 7.53
QPSK 27.89 21.92 597 13.00 7.03
DFT-s-OFDM
- 20 346002 s 0 s 16QAM 28.03 20.94 7.09 13.00 | 591
64QAM 28.01 20.42 7.59 13.00 | 541
256QAM 27.17 18.36 8.81 13.00 | 419
CP-OFDM QPSK 28.17 19.94 8.23 13.00 4.77
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Peak to Average power Ratio (Conducted)

Test place Ise EMC Lab.
Semi Anechoic Chamber No.11
Date September 8, 2022
Temperature / Humidity 22 deg. C/ 65 % RH
Engineer Tetsuro Yoshida
Mode NR Band n77 Tx
Part 27: For mobile operations in the 3700-3980 MHz band
Bandwidth | Frequency RB RB Conducted Power (dBm) | Peak-to-Average | Limit | Margin
Band OFDM Modulation
(MHz) (MHz) Allocation Start Peak Average | Power Ratio (dB) (dB) (dB)
PI/2 BPSK 28.30 22.50 5.80 13.00 7.20
QPSK. 26.73 22.01 4.72 13.00 8.28
77 100 1750 270 0 DFT-s-OFDM 16QAM 26.96 20.96 6.00 13.00 7.00
64QAM 26.83 20.43 6.40 13.00 6.60
256QAM 26.89 18.35 8.54 13.00 4.46
CP-OFDM QPSK 27.22 20.00 7.22 13.00 5.78
PI/2 BPSK 28.00 22.55 5.45 13.00 7.55
QPSK 26.67 21.95 4.72 13.00 8.28
DFT-s-OFDM 16QAM 26.95 20.96 5.99 13.00 7.01
n77 %0 374502 243 0 64QAM 26.97 20.23 6.74 13.00 6.26
256QAM 26.90 18.32 8.58 13.00 442
CP-OFDM QPSK. 27.07 19.97 7.10 13.00 5.90
PI/2 BPSK 26.70 22.52 4.18 13.00 8.82
QPSK. 26.79 21.97 4.82 13.00 8.18
DFT-s-OFDM 16QAM 28.95 20.96 7.99 13.00 5.01
n77 80 374001 216 0 64QAM 27.08 20.48 6.60 13.00 6.40
256QAM 27.00 18.40 8.60 13.00 4.40
CP-OFDM QPSK 27.09 19.94 7.15 13.00 5.85
PI/2 BPSK 26.90 22.54 4.36 13.00 8.64
QPSK 26.95 22.08 4.87 13.00 8.13
DFT-s-OFDM 16QAM 27.09 21.01 6.08 13.00 6.92
n77 60 373002 162 0 64QAM 27.12 20.52 6.60 13.00 6.40
256QAM 27.02 18.42 8.60 13.00 4.40
CP-OFDM QPSK 27.19 19.96 7.23 13.00 5.77
PI/2 BPSK 27.08 22.57 4.51 13.00 8.49
QPSK. 26.98 22.05 4.93 13.00 8.07
- 50 3725.01 128 0 DFT-s-OFDM 16QAM 27.06 21.01 6.05 13.00 6.95
64QAM 27.17 20.49 6.68 13.00 6.32
256QAM 27.15 18.37 8.78 13.00 422
CP-OFDM QPSK 27.11 19.99 7.12 13.00 5.88
PI/2 BPSK 29.26 22.72 6.54 13.00 6.46
QPSK 29.31 22.26 7.05 13.00 5.95
DFT-s-OFDM 16QAM 29.25 21.20 8.05 13.00 4.95
n77 40 3720 100 0 64QAM 27.20 20.72 6.48 13.00 6.52
256QAM 27.09 18.68 8.41 13.00 4.59
CP-OFDM QPSK. 27.00 20.21 6.79 13.00 6.21
PI/2 BPSK 26.83 22.54 429 13.00 | 871
QPSK. 29.36 22.03 7.33 13.00 5.67
077 20 3710.01 50 0 DFT-s-OFDM 16QAM 29.00 20.98 8.02 13.00 4.98
64QAM 28.90 20.51 8.39 13.00 4.61
256QAM 27.03 18.39 8.64 13.00 4.36
CP-OFDM QPSK 27.27 20.00 7.27 13.00 5.73
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99% and 26dB Occupied Bandwidth

Test place Ise EMC Lab.

Semi Anechoic Chamber No.6 No.11

Date July 30, 2021 September 9, 2022

Temperature / Humidity 24 deg. C/59%RH  21deg.C/55%RH

Engineer Takafumi Noguchi Tetsuro Yoshida

Mode NR Band n77 Tx

Part 27: For mobile operations in the 3450-3550 MHz band
NR Band Bandwidth Tested Frequency (MHz) RB Allocation / Start OFDM Modulation 99% 26dB
(MHz) (MHz) Occupied Bandwidth Emission Bandwidth

n77 20 3500.01 Full RB CP-OFDM QPSK 18.2290 19.494
n77 20 3500.01 Full RB CP-OFDM 16QAM 18.2000 19.411
n77 20 3500.01 Full RB CP-OFDM 64QAM 18.1662 19.213
n77 20 3500.01 Full RB CP-OFDM 256QAM 18.1926 19.275
n77 40 3500.01 Full RB CP-OFDM QPSK 37.8288 39.444
n77 40 3500.01 Full RB CP-OFDM 16QAM 37.7393 39.438
n77 40 3500.01 Full RB CP-OFDM 64QAM 37.8039 39.120
n77 40 3500.01 Full RB CP-OFDM 256QAM 37.7339 39.587
n77 50 3500.01 Full RB CP-OFDM QPSK 47.2971 49.338
n77 50 3500.01 Full RB CP-OFDM 16QAM 47.3852 49.402
n77 50 3500.01 Full RB CP-OFDM 64QAM 47.3567 49.360
n77 50 3500.01 Full RB CP-OFDM 256QAM 47.3720 49.307
n77 60 3500.01 Full RB CP-OFDM QPSK 57.7559 60.032
n77 60 3500.01 Full RB CP-OFDM 16QAM 57.7001 60.074
n77 60 3500.01 Full RB CP-OFDM 64QAM 57.6918 60.132
n77 60 3500.01 Full RB CP-OFDM 256QAM 57.6994 60.097
n77 60 3500.01 Full RB DFTS-OFDM BPSK 57.7308 59.814
n77 60 3500.01 Full RB DFTS-OFDM QPSK 57.7755 60.215
n77 60 3500.01 Full RB DFTS-OFDM 16QAM 57.7862 59.852
n77 60 3500.01 Full RB DFTS-OFDM 64QAM 57.7837 60.073
n77 60 3500.01 Full RB DFTS-OFDM 256QAM 57.7803 60.121
n77 80 3500.01 Full RB CP-OFDM QPSK 77.2495 80.042
n77 80 3500.01 Full RB CP-OFDM 16QAM 77.2455 80.199
n77 80 3500.01 Full RB CP-OFDM 64QAM 77.1646 80.350
n77 80 3500.01 Full RB CP-OFDM 256QAM 77.1696 79.919
n77 90 3500.01 Full RB CP-OFDM QPSK 87.2354 90.395
n77 90 3500.01 Full RB CP-OFDM 16QAM 87.2818 90.532
n77 90 3500.01 Full RB CP-OFDM 64QAM 87.1926 90.469
n77 90 3500.01 Full RB CP-OFDM 256QAM 87.1885 90.191
n77 100 3500.01 Full RB CP-OFDM QPSK 97.3229 100.831
n77 100 3500.01 Full RB CP-OFDM 16QAM 97.3956 100.951
n77 100 3500.01 Full RB CP-OFDM 64QAM 97.1970 100.928
n77 100 3500.01 Full RB CP-OFDM 256QAM 97.2621 100.834
n77 100 3500.01 Full RB DFTS-OFDM BPSK 96.2733 99.802
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99% and 26dB Occupied Bandwidth

Test place Ise EMC Lab.

Semi Anechoic Chamber No.11

Date September 9, 2022

Temperature / Humidity 21 deg. C/ 55 % RH

Engineer Tetsuro Yoshida

Mode NR Band n77 Tx

Part 27: For mobile operations in the 3700-3980 MHz band
NR Band Bandwidth Tested Frequency (MHz) RB Allocation / Start OFDM Modulation 99% 26dB
(MHz) (MHz) Occupied Bandwidth Emission Bandwidth

n77 20 3840.00 Full RB CP-OFDM QPSK 18.2025 19.498
n77 20 3840.00 Full RB CP-OFDM 16QAM 18.1963 19.659
n77 20 3840.00 Full RB CP-OFDM 64QAM 18.1960 19.396
n77 20 3840.00 Full RB CP-OFDM 256QAM 18.1719 19.391
n77 40 3840.00 Full RB CP-OFDM QPSK 37.7978 39.459
n77 40 3840.00 Full RB CP-OFDM 16QAM 37.8019 39.397
n77 40 3840.00 Full RB CP-OFDM 64QAM 37.7992 39.754
n77 40 3840.00 Full RB CP-OFDM 256QAM 37.7642 39.743
n77 50 3840.00 Full RB CP-OFDM QPSK 47.3955 49.418
n77 50 3840.00 Full RB CP-OFDM 16QAM 47.3416 49.318
n77 50 3840.00 Full RB CP-OFDM 64QAM 47.4000 49.225
n77 50 3840.00 Full RB CP-OFDM 256QAM 47.3471 49.285
n77 60 3840.00 Full RB CP-OFDM QPSK 57.7421 60.067
n77 60 3840.00 Full RB CP-OFDM 16QAM 57.7667 59.668
n77 60 3840.00 Full RB CP-OFDM 64QAM 57.6936 59.990
n77 60 3840.00 Full RB CP-OFDM 256QAM 57.6289 59.819
n77 60 3840.00 Full RB DFTS-OFDM BPSK 57.6813 60.005
n77 60 3840.00 Full RB DFTS-OFDM QPSK 57.7230 59.945
n77 60 3840.00 Full RB DFTS-OFDM 16QAM 57.7569 59.895
n77 60 3840.00 Full RB DFTS-OFDM 64QAM 57.6898 59.726
n77 60 3840.00 Full RB DFTS-OFDM 256QAM 57.8334 60.067
n77 80 3840.00 Full RB CP-OFDM QPSK 77.3695 80.077
n77 80 3840.00 Full RB CP-OFDM 16QAM 77.2382 79.940
n77 80 3840.00 Full RB CP-OFDM 64QAM 77.2000 80.238
n77 80 3840.00 Full RB CP-OFDM 256QAM 77.3278 80.083
n77 90 3840.00 Full RB CP-OFDM QPSK 87.2658 90.232
n77 90 3840.00 Full RB CP-OFDM 16QAM 87.1124 90.145
n77 90 3840.00 Full RB CP-OFDM 64QAM 87.2859 90.285
n77 90 3840.00 Full RB CP-OFDM 256QAM 87.3234 90.256
n77 100 3840.00 Full RB CP-OFDM QPSK 97.3921 101.002
n77 100 3840.00 Full RB CP-OFDM 16QAM 97.4097 100.996
n77 100 3840.00 Full RB CP-OFDM 64QAM 97.1530 100.918
n77 100 3840.00 Full RB CP-OFDM 256QAM 97.3282 100.937
n77 100 3840.00 Full RB DFTS-OFDM BPSK 96.1783 99.829
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99% and 26dB Occupied Bandwidth

Test place Ise EMC Lab.

Semi Anechoic Chamber No.6

Date July 30, 2021
Temperature / Humidity 24 deg. C/59 % RH
Engineer Takafumi Noguchi
Mode n77 20 MHz BW

Part 27: For mobile operations in the 3450-3550 MHz band

3500.01 MHz
CP-OFDM, QPSK CP-OFDM, 16QAM
¥ Agilent R T ¥ Agilent R T
Ref 16 dBm Atten 20 dB Ref 160 dBm Atten 20 dB
#Peak ‘ #Peak
Log Log
10 1 _ ) L 10
4B/ SPPOPS PITY WV SRR e T e N [ &/ -
>/ < > <«
LRy LaAv
M1 S2| Ml S2]
Center 3.560 818 GHz Span 38 MHz Center 3.560 910 GHz Span 38 MHz
#Res BH 2068 kHz VBH 628 kHz Sweep 1.64 ms (1281 pts) #Res BH 200 kHz VBH 628 kHz Sweep 1.84 ms (1201 pts)
Occupied Bandwidth Occ BH % Pur  99.00 Occupied Bandwidth Occ BH % PHr  99.00
18.2298 MHz % dB 2600 8 18.2000 MHz L L
Transmit Freq Error  -31.288 kHz Transmit Freq Error  -15.478 kHz
x dB Bandwidth 19.494 MHz % dB Bandwidth 19.411 MHz
CP-OFDM, 64QAM CP-OFDM, 256QAM
# Agilent R T % Agilent R T
Ref 1@ dBm Atten 20 dB Ref 18 dBm Atten 20 dB
#Peak #Peak
Log Log
10 . 16
Y P SIRTN P PPN PO P 4B/ » )
>/ <«
7 v > e
LaRv LaAy
M1 $2) ML S2
Center 3.500 010 GHz Span 30 MHz Center 3.500 019 GHz Span 30 MHz
#Res BH 200 kHz WBH 626 kHz Sweep 1.84 ms (1261 pts) #Res BH 200 kHz VBH 620 kHz Sweep 1.04 ms (1261 pts)
Occupied Bandvidth Oce BH 7 Pur  99.08 7 Occupied Bandwidth Occ BH Z Pur  99.00 %
181662 MHz x dB -2600 cB 181926 MHz X db -26.00 d5
Transmit Freq Error  -38.227 kHz Transmit Freq Errar  -16.220 kHz
% dB Bandwidth 19.213 MHz % dB Bandwidth 19.275 MHz
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99% and 26dB Occupied Bandwidth

Test place Ise EMC Lab.

Semi Anechoic Chamber No.11

Date September 9, 2022

Temperature / Humidity 21 deg. C/55 % RH

Engineer Tetsuro Yoshida

Mode n77 40 MHz BW

Part 27: For mobile operations in the 3450-3550 MHz band
3500.01 MHz
CP-OFDM, QPSK CP-OFDM, 16QAM
o Agilent R T o Agilent R T
Ref 18 dBm Atten 28 4B Ref 18 dEm Arten 20 dB
sPaak sPeak
Log T T 1 | Leog
ég/ I S s s i s ettt o | ﬁg; I e s i i i
>/ € £ «
e = i
LafRv Lafv
ML §2 ML 52
Center 3.500 81 GHz Span 68 MHz Center 3.500 81 GHz Span 6@ MHz
#Res BH 438 kHz #UBH 1.3 MHz Sweep 1.84 ms (1201 pts) #Res BH 430 kHz WVEH 1.3 MHz Sweep 104 ms (1201 prs)
Occupied Bandwidth Occ BM X Pur 9900 1 Occupied Bandwidth Occ BN % Pur  93.00 1
37.8288 MHz ¥ dB -2648 &b 37.7393 MHz XdB -26.00 &8

Transmit Freq Error  28.758 kHz
Occupied Bandwidth  39.444 MHz

Transmit Freq Error  -9.345 kHz
Occupied BandwWidth 39438 MHz

CP-OFDM, 64QAM CP-OFDM, 256QAM
= Agilent R T I Aglent R T
Ref 18 dBm Atten 28 4B Ref 18 dBm Arten 20 dB
#Peak wPeak
Log T Log
18 ! ! ! ‘o 1@ ! 1 ! 1 ! 1 ! 1
dB/ | D e “I a8/ | [ DRV PRI VUV DSpOw P p—
) € I . -
) i | | [
o v . !
Lafv Lafv T
Ml 52 Ml 52
Center 3.508 81 GHz Span 68 HHz Center 3.580 @1 GHz Span 6@ MHz
#Res BW 438 kHz VBN 1.3 MHz Sweep 1.84 ms (1261 pts) #Res BH 438 kHz oVEH 1.3 MHz Sweep 184 ms (1201 prs)
Occupied Bandwidth Occ BH % Pur 9960 1 Occupied Bandwidth Occ BN % Pur  99.00 1
37.8039 MHz " 2600 68 37.7339 Mz & 20 %

Transmit Freq Error 43,635 kHz
Occupied BandWidth  39.120 MHz

Transmit Freq Error 32776 kHz
Qccupied Bandwidth 39587 MHz
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99% and 26dB Occupied Bandwidth

Test place Ise EMC Lab.

Semi Anechoic Chamber No.6

Date July 30, 2021
Temperature / Humidity 24 deg. C/59 % RH
Engineer Takafumi Noguchi
Mode n77 50 MHz BW

Part 27: For mobile operations in the 3450-3550 MHz band

3500.01 MHz
CP-OFDM, QPSK CP-OFDM, 16QAM
¥ Agilent R T ¥ Agilent R T
Ref 16 dBm Atten 20 dB Ref 160 dBm Atten 20 dB
#Peak ‘ #Peak
Log ‘ Log
ég/ & T S ég/ < T— Pyt - - <
> <« > <«
oy - ‘J,, - bt L s
LRy LaAv
M1 S2| Ml S2]
Center 3.560 818 6 GHz Span 75 MHz Center 3.560 910 8 GHz Span 75 MHz
#Res BH 510 kHz #UBH 1.6 MHz Sweep 1.64 ms (1281 pts) #Res BH 510 kHz #BH 1.6 MHz Sweep 1.84 ms (1201 pts)
Occupied Bandvidth Occ BH % Pur  99.00 Occupied Bandwidth Occ BH % PHr  99.00
47.2971 MHz % dB 2600 8 47.3852 MHz L L
Transmit Freq Error  -20.541 kHz Transmit Freq Error  -36.251 kHz
x dB Bandwidth 49.338 MHz % dB Bandwidth 49.482 MHz
CP-OFDM, 64QAM CP-OFDM, 256QAM
# Agilent R T % Agilent R T
Ref 1@ dBm Atten 20 dB Ref 18 dBm Atten 20 dB
#Peak #Peak
Log Log
10 16
dB/ Pt  Mdndad ~ 1% dB/ Py S s T
> <«
o L s (X ] I
LaRv LaAy
M1 $2) ML S2
Center 3.500 010 @ GHz Span 75 MHz Center 3.500 019 @ GHz Span 79 MHz
#Res BH 510 kHz #UBH 1.6 MHz Sweep 1.84 ms (1261 pts) #Res BH 510 kHz #UBH 1.6 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandvidth Oce BH 7 Pur  99.08 7 Occupied Bandwidth Occ BH Z Pur  99.00 %
47.3567 MHz x dB -2600 cB 47.3720 MHz X db -26.00 d5
Transmit Freq Error  -13.793 kHz Transmit Freq Error  71.021 kHz
% dB Bandwidth 49.360 MHz % dB Bandwidth 49.307 MHz

UL Japan, Inc. Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 Japan / +81-596-24-8999
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Test Report No.
Page

99% and 26dB Occupied Bandwidth

Test place Ise EMC Lab.

Semi Anechoic Chamber No.6

Date July 30, 2021
Temperature / Humidity 24 deg. C/59 % RH
Engineer Takafumi Noguchi
Mode n77 60 MHz BW

Part 27: For mobile operations in the 3450-3550 MHz band

3500.01 MHz
CP-OFDM, QPSK CP-OFDM, 16QAM
# Agilent R T i Agilent R T
Ref 10 dBm Atten 20 dB Ref 10 dBm Atten 20 dB
#Peak #Peak |
Log Log [
10 = 10 pve—r T -
4B/ - - - ~ £ 4B/ [T e pae e Se T AP
> <« > e
E o} Wk | |
v A, s ol -
LaAy LgRv
M1 $2 ML §2
Center 3.500 810 GHz Span 98 MHz Center 3.500 818 GHz Span 98 MHz
#Res BH 620 kHz *BH 2 MHz Sweep 1.04 ms (1201 pts) #Res BH 620 kHz #BH 2 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH Z Pur  99.00 7 Occupied Bandwidth Occ BH Z Pur  99.00 7
57.7559 MHz % dB -26.00 dB G7.7001 MHz x dB -26.00 dB
Transmit Freq Error -36.944 kHz Transmit Freq Error -1.422 kHz
% dB Bandwidth 60.032 MHz % dB Bandwidth 60.074 MHz
CP-OFDM, 64QAM CP-OFDM, 256QAM
¥ Agilent R T ¥ Agilent R T
Ref 10 dBm Atten 20 dB Ref 10 dBm Atten 20 dB
#Peal #Peal
Log Log
18 18
4B/ | i af dB/ 'S DTN AR U R I R Y
> <«
- - P 1 o -
LaRAv LaAv
Ml $2 ML 52
Center 3.500 010 GHz Span 90 MHz Center 3.500 810 GHz Span 90 MHz
#Res BH 620 kHz #UBH 2 MHz Sweep 1.04 ms (1201 pts) #Res BH 620 kHz #YBH 2 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH Z Pur  99.00 7 Occupied Bandwidth Occ BH Z Pur  99.00 7
57.6918 MHz x dB -26.00 dB 576994 MHz x dB -26.00 dB
Transmit Freq Error 19.858 kHz Transmit Freq Error -15.430 kHz
% dB Bandwidth 60.132 MHz x dB Bandwidth 60.097 MHz

UL Japan, Inc. Ise EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 Japan / +81-596-24-8999
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99% and 26dB Occupied Bandwidth

Test place Ise EMC Lab.

Semi Anechoic Chamber No.6

Date July 30, 2021
Temperature / Humidity 24 deg. C/59 % RH
Engineer Takafumi Noguchi
Mode n77 60 MHz BW

Part 27: For mobile operations in the 3450-3550 MHz band

3500.01 MHz
DFT-s-OFDM, 7/2-BPSK DFT-s-OFDM, QPSK
i Agilent R T #E Agilent R T
Ref 10 dBm Atten 20 dB Ref 10 dBm Atten 26 dB
#Peak #Peak
Log Log
18 N a "EIED ET R 18 T - S S — S B
dB/ dB/
> 1€ > <«
LA P Moy durremady, i B -
LgRv LgAv
ML S2 Ml S2)
Center 3.500 018 GHz Span 98 MHz Center 3.500 810 GHz Span 90 MHz
#Res BW 628 kHz #VBH 2 MHz Sweep 1.84 ms (1201 pts) #Res BH 620 kHz #UBH 2 MHz Sneep 1.84 ms (1201 prs)
Occupied Bandwidth Occ BH % Pur 9900 7 Occupied Bandwidth Occ BH % Pwr 9908 7
57.7308 MHz x dB -26.60 dB 57.7755 MH=z X dB  -26.08 dB
Transmit Freq Error -27.446 kHz Transmit Freq Error 49,910 kHz
% dB Bandwidth 59.814 MHz % dB Bandwidth 60.215 MHz
DFT-s-OFDM, 16QAM DFT-s-OFDM, 64QAM
¥ Agilent R T ¥ Agilent R T
Ref 16 dBm Atten 20 dB Ref 10 dBm Atten 26 dB
#Peak #Peak ‘
Log Log ‘
e T ¥ L e (T e S VIS ey ey e VL . 10 o re——r ~ = ”. ~ ©
dB/ T B M R dB/ F - - af
> L€ e <
et P o TR U Lbrdie, s s
LaAv LaRAv
ML 52 M1 $2)
Center 3.500 816 GHz Span 90 MHz Center 3.500 010 GHz Span 90 MHz
#Res BH 620 kHz #UBH 2 MHz Sweep 1.04 ms (1201 pts) #Res BH 620 kHz #VBH 2 MHz Sreep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH 7 Pur 99,00 7 Occupied Bandvwidth Occ BH % Pur 99,00 Z
57.7862 MHz x® -2600 B 57.7837 MHz nd -804
Transmit Freq Error -19.79@ kHz Transmit Freq Error 16.597 kHz
x dB Banduidth 59.852 MHz % dB Bandwidth 60.073 MHz
DFT-s-OFDM, 256QAM
% Agilent R T
Ref 16 dBm Atten 20 dB
+Peak |
Log |
18
&/ L R EPYRUPIN P SOV S-S NPT ¥
o5 <
LgAv
ML S2
Center 3.500 018 GHz Span 90 MHz
#Res BH 620 kHz #UBH 2 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH 7 Pur  99.00 7
57.7803 MHz % dB  -26.00 dB
Transmit Freq Error  -43.121 kHz
x dB Bandwidth 60.121 MHz

UL Japan, Inc. Ise EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 Japan / +81-596-24-8999
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99% and 26dB Occupied Bandwidth

Test place Ise EMC Lab.
Semi Anechoic Chamber No.6
Date July 30, 2021
Temperature / Humidity 24 deg. C/59 % RH
Engineer Takafumi Noguchi
Mode n77 80 MHz BW
Part 27: For mobile operations in the 3450-3550 MHz band
3500.01 MHz
CP-OFDM, QPSK CP-OFDM, 16QAM
% Agilent R T 3 Agilent R T
Ref 19 dBm Atten 20 dB Ref 1@ dBm Atten 20 dB
#Peak #Peak
Log Log
18 - 10
Y b T e e Y ey e pe—y —"—— 4B/ ] e e e N T T e e
> <« > <«
—ry T ] | i VTN Wy, T
LgAw LgAv
ML $2 ML S2
Center 3.500 @ GHz Span 126 MHz Center 3.500 0 GHz Span 126 MHz
#Res BH 820 kHz #UBW 2.7 MHz Sweep 1.04 ms (1201 pts) #Res BH 820 kHz #UBH 2.7 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandvidth Occ BH 7 Par 9900 % Occupied Bandwidth Occ BH 7 Pwr 9960 7
77.2495 MHz Occupied Bandwidth -26.00 dB 77.2455 MHz x dB -26.00 dB
Transmit Freq Error  -6.417 kHz Transmit Freq Error 4.004 kHz
% dB Bandwidth $0.042 MHz % dB Bandwidth 0.199 MHz
CP-OFDM, 64QAM CP-OFDM, 256QAM
3 Agilent R T ¥ Agilent R T
Ref 10 dBm Atten 20 dB Ref 10 dBm Atten 20 dB
#Peal #Peal
Log Log
19 18
4B/ b ~ - < 4B/ Y T N P T D e
> €
i
R it wnabvibiarinA | WALt A
LaRv LgAv
ML $2 ML $2
Center 3.500 @ GHz Span 120 MHz Center 3.560 § GHz Span 126 MHz
#Res BH 820 kHz #UBW 2.7 MHz Sweep 1.04 ms (1201 pts) #Res BH 820 kHz #UBH 2.7 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandvidth Occ BH % Par 9900 % Occupied Bandwidth Occ BH Z PWr 9900 7
77.1646 MHz N %08 77.1696 Mz xd8 2608
Transmit Freq Error  -375.612 Hz Transmit Freq Error 3.496 kHz
% dB Banduidth 80.350 MHz % dB Bandwidth 79.919 MHz

UL Japan, Inc. Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 Japan / +81-596-24-8999
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99% and 26dB Occupied Bandwidth

Test place Ise EMC Lab.

Semi Anechoic Chamber No.6

Date July 30, 2021
Temperature / Humidity 24 deg. C/59 % RH
Engineer Takafumi Noguchi
Mode n77 90 MHz BW

Part 27: For mobile operations in the 3450-3550 MHz band

3500.01 MHz
CP-OFDM, QPSK CP-OFDM, 16QAM

% Agilent R T 3 Agilent R T
Ref 10 dBm Atten 20 dB Ref 18 dBm Atten 20 dB
#Peak #Peak
Log Log
10 L 10 .
4/ i = a6/ ™ - - i

> <« > <«
LgAw LgAv
ML S2] ML 2
Center 3.500 81 GHz Span 135 MHz Center 3.500 91 GHz Span 135 MHz
#Res BH 910 kHz *UYBH 3 MHz Sweep 1.04 ms (1201 pts) #Res BH 910 kHz #\BH 3 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandvidth Occ BH 7 Par 9900 % Occupied Bandwidth Occ BH 7 Pwr 9960 7

87.2354 MHz Occupied Bandwidth -26.00 dB 87.2818 MHz x dB -26.00 dB
Transmit Freq Error  -13.688 kHz Transmit Freq Error 11.095 kHz
% dB Bandwidth 90.395 MHz % dB Banduidth 90.532 MHz

CP-OFDM, 64QAM CP-OFDM, 256QAM

3 Agilent R T ¥ Agilent R T
Ref 10 dBm Atten 20 dB Ref 18 dBm Atten 26 dB
#Peal #Peal
Log Log
18 - ‘ I 10
dB/ i At ot I S Sl i b § dB/ B T By Y

2 £ > «

provermfin™ e SRR SN I N N A S S Py

LaRv LgAv
ML §2] ML $2)
Center 3.500 @1 GHz Span 135 MHz Center 3.500 81 GHz Span 135 MHz
#Res BH 910 kHz #UBH 3 MHz Sweep 1.04 ms (1201 pts) #Res BH 910 kHz #UBH 3 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandvidth Occ BH % Par 9900 % Occupied Bandwidth Occ BH Z PWr 9900 7

87.1926 MHz % dB -26.00 dB 87.1885 MHz x dB -26.00 dB
Transmit Freq Error  41.898 kHz Transmit Freq Error -75.951 kHz
% dB Bandwidth 90.469 MHz % dB Bandwuidth 90.191 MHz

UL Japan, Inc. Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 Japan / +81-596-24-8999
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Test place

Semi Anechoic Chamber
Date

Temperature / Humidity
Engineer

Mode

99% and 26dB Occupied Bandwidth

Ise EMC Lab.

No.11

September 9, 2022
21 deg. C/55 % RH
Tetsuro Yoshida

n77 100 MHz BW

Part 27: For mobile operations in the 3450-3550 MHz band

3500.01 MHz

CP-OFDM, QPSK

CP-OFDM, 16QAM

i Agilent R T T Agilent R T
Ref 18 dBm Airten 28 dB Ref 18 dEm Arten 20 dB
aPaak aPaak
Log T T Log |
18 ! ! ! 18 ! :
Y | . = B/ b %
» € > (=
= F= Ty
LaAy LaAv
Ml S2 Ml $2
Center 3.588 818 GHz Span 158 MHz Center 3.500 @18 GHz Span 158 MHz
*Res BH 1.2 MHz SUEH 4 MHz Sweep 1.04 ms (1261 pts) *Res BH 1.2 MHz *UBH 4 MHz Sweep 104 ms (1201 prs)
Occupied Bandwidth Occ BH % Pr  99.00 1 Occupied Bandwidth Occ BN % Pur 9900 1
97.3229 MHz ks -2500 B 97.3956 MHz % db 2660 B
Transmit Freq Error 3698 kHz Transmit Freq Error  -75.802 kHz
Occupied Bandwidth  189.831 MHz Occupied Bandwidth  188.951 MHz

CP-OFDM, 64QAM

CP-OFDM, 256QAM

o Agilent R T I Agilent R T
Ref 18 dEm Atten 20 dB Ref 18 dBm Atten 20 dB
"Peak wPeak
Log T Log
1@ 1 | 1 18 | 1 ! 1 ! 1 ! !
48/ # e i aniania 48/ P SO P SIS BTN RN R

> &« | | e

= AT PYET YR

LaRv LaAv
ML $2 ML $2
Center 3.508 @19 GHz Span 158 MHz Center 3.508 @19 GHz Span 158 MHz
sRes BH 1.2 MHz oVEH 4 MHz Sweap 1.04 ms (1201 pts) sRes BH 1.2 MHz oUEH 4 MHz Sweep 104 ms (1201 prs)
Occupied Bandvidth Occ BN % Pur 99007 | Dccupied Bandwidth Oce BN % Pur  99.00 7

97.1970 MHz x dB -26.00 4B 97.2621 MHz x dB -26.08 dB
Transmit Freq Error 34512 kHz Transmit Freq Error 23663 kHz

Occupied Bandwidth 109,928 MHz

Occupied Bandwidth  100.834 MHz

DFT-s-OFDM, n/2-BPSK

o Agilent

Ref 18 dBm Arten 20 dB

R T

"Peak
Log
1@
dB/

LaAv

ML 52

Center 3.500 @10 GHz
*Res BH 1.2 MHz

Occupied Bandwidth

SUEH 4 MHz

96.2733 MHz
Transmit Freq Error 542286 kHz
Occupied Bandwidth  99.802 MHz

Span 158 MHz
Sweep 104 ms (1201 pts)

Occ BH % Pur 99,08 1
x dB -26.0@ 4B

UL Japan, Inc. Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 Japan / +81-596-24-8999
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99% and 26dB Occupied Bandwidth

Test place Ise EMC Lab.

Semi Anechoic Chamber No.11

Date September 9, 2022

Temperature / Humidity 21 deg. C/55 % RH

Engineer Tetsuro Yoshida

Mode n77 20 MHz BW

Part 27: For mobile operations in the 3700-3980 MHz band
3840 MHz
CP-OFDM, QPSK CP-OFDM, 16QAM
o Agilent R T o Agilent R T
Ref 18 dBm Atten 28 dB Ref 18 dBm Atten 20 dB
Peak wPeak
Log Log
7 —— 70 O N = v s e
= “ = £
Lgfv LaAv
ML 52 ML 52
Center 3.540 08 GHz Span 38 MHz Center 3.540 @0 GHz Span 3@ MHz
*Res BH 200 kHz sVEH 620 kHz Sweep 1.04 ms (1201 pts) *Res BH 200 kHz *UBH 620 kHz Sweep 1.04 ms (1201 prs)
Occupied Bandwidth Occ BH 7 Pur 9900 1 Occupied Bandwidth Occ BN % Pur  99.00 1
18.2025 MHz ¥ B -26.00 88 18.1963 MHz * dB -26.00 d&

Transmit Freq Error  -6.993 kHz
Occupied Bandwidth  19.4%5 MHz

Transmit Freq Error  -893.619 Hz
Occupied BandwWidth 19659 MHz

CP-OFDM, 64QAM CP-OFDM, 256QAM
% Agilent R T I Agilent R T
Ref 18 dBm Atten 28 dB Ref 18 dBm Rtten 20 dB
*Peak aPeak
Log Log
10 I | | I " ] 1] 10 I ] I I I I I I
dB/ | Germmredpnps sy - | || 48/ | P ST NI RO R SR Y] W .
=] : L] ¥ s
Lafv LgAv T
M1 2 ML $2
Center 3,348 89 GHz Span 38 HHz Center 3.848 @@ GHz Span 38 MHz
*Res BH 208 kHz s\EH 628 kHz Sweep 1.84 ms (1261 pts) sRes BH 208 kHz *UBH 628 kHz Sweep 1,84 ms (1201 prs)
Occupied Bandwidth Occ BH % Pur 9960 1 Occupied Bandwidth Occ BN % Pur  99.00 1
18.196@ MHz » dB  -26.00 d8 18.1719 MHz x dB -26.00 dB

Transmit Freq Error  -5.782 kHz
Occupied BandWidth  19.3%6 MHz

Transmit Freq Error  -14.215 kHz
Occupied Bandwidth 19,391 MHz

UL Japan, Inc. Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 Japan / +81-596-24-8999
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Test place

Semi Anechoic Chamber
Date

Temperature / Humidity
Engineer

Mode

99% and 26dB Occupied Bandwidth

Ise EMC Lab.

No.11

September 9, 2022
21 deg. C/55 % RH
Tetsuro Yoshida

n77 40 MHz BW

Part 27: For mobile operations in the 3700-3980 MHz band

3840 MHz
CP-OFDM, QPSK CP-OFDM, 16QAM

i Agilent R T o Agilent R T
Ref 18 dBm Atten 28 dB Ref 18 dBm Atten 20 dB
*Peak *Peak
Log 1 T Log | T T
18 1 } 18 1 1 1
ry, Oe‘ . ~ .I_Q Y o . - T ! y _-0

- & ES . L
Lafv LaRv
Ml 52 M1 $2]
Center 3.548 00 GHz Span 68 MHz Center 3.540 88 GHz Span 6@ MHz
sRes BH 430 kHz *UBH 1.3 MHz Sweep 1.04 ms (1201 pts) *Res BH 430 kHz SUEH 1.3 MHz Sweep 1.04 ms (1201 prs)
Occupied Bandwidth Occ BM X Pur 9900 1 Occupied Bandwidth Occ BN % Pur  93.00 1

37.7978 MHz *® -2008 37.8019 MHz kds -200 8
Transmit Freq Error  -24.859 kMz Transmit Freq Error 32,264 kHz
Occupied Bandwidth  39.459 MHz Occupied Bandwidth 39,397 MHz

CP-OFDM, 64QAM CP-OFDM, 256QAM

- Agilent R T o Agllent R T
Ref 18 dBm Atten 28 dB Ref 18 dBm Rtten 20 dB
#Peak wPeak
Log T T Log
18 ! ‘s 1@ 1 1
4B/ e i a8/ Lo 24

> L= > L3

i', & ! )

Lafv LoAv
M1 52| ML 52|
Center 3,348 89 GHz Span 68 HHz Center 3.848 88 GHz Span 6@ MHz
#Res BW 438 kHz VBN 1.3 MHz Sweep 1.84 ms (1261 pts) #Res BH 438 kHz oVEH 1.3 MHz Sweep 184 ms (1201 prs)
Occupied Bandwidth Occ BH 7 Pur 9960 1 Occupied Bandwidth Occ BN % Pur  99.00 i

37.7992 MHz X d8 2600 8 37.7642 WHz X dB 2600 68
Transmit Freq Error 19,837 kHz Transmit Freq Error 17,344 kHz
Occupied Bandwidth  39.754 MHz Occupied Bandwidth 35743 MHz

UL Japan, Inc. Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 Japan / +81-596-24-8999
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99% and 26dB Occupied Bandwidth

Test place Ise EMC Lab.

Semi Anechoic Chamber No.11

Date September 9, 2022

Temperature / Humidity 21 deg. C/55 % RH

Engineer Tetsuro Yoshida

Mode n77 50 MHz BW

Part 27: For mobile operations in the 3700-3980 MHz band
3840 MHz
CP-OFDM, QPSK CP-OFDM, 16QAM
o Agilent R T o Agilent R T
Ref 18 dBm Atten 28 4B Ref 18 dEm Arten 20 dB
sPaak sPeak
Log Log
10 ! ! ! | ! ININT ! ] | | | ] | |
> &« > &
LafRv Lafv
ML §2 ML 52
Center 3.540 008 @ GHz Span 75 MHz Center 3.540 009 @ GHz Span 75 MHz
sRes BH 510 kHz #UBH 1.6 MHz Sweep 1.84 ms (1201 pts) #Res BH 519 kHz WVEH 1.5 MHz Sweep 104 ms (1201 prs)
Occupied Bandwidth Occ BM X Pur 9900 1 Occupied Bandwidth Occ BN % Pur  93.00 1
47.3955 MHz ¥ dB -2648 &b 47.3416 MHz XdB -26.00 &8

Transmit Freq Error  -16.254 kMz
Occupied Bandwidth  49.415 MHz

Transmit Freq Error  -55.825 kHz
Occupied Bandwidth 49,318 MHz

CP-OFDM, 64QAM CP-OFDM, 256QAM

= Agilent R T I Aglent R T
Ref 18 dBm Atten 28 dB Ref 18 dBm Rtten 20 dB
#Peak wPeak
Log Log
18 ! s ! 1 | 1@ ! 1 ! 1
by . 2 e || a8 [ ! e

3 € 5+ -

—Hi -
o I .. i & wi -

Lafv LoAv
Ml 52 Ml 52
Center 3,340 808 @ GHz Span 75 HHz Center 3.540 @08 @ GHz Span 75 MHz
#Res BH 518 kHz VBN 1.6 MHz Sweep 1.84 ms (1261 pts) #Res BH 518 kHz oVEH 1.5 MHz Sweep 184 ms (1201 prs)
Occupied Bandwidth Occ BH % Pur 9960 1 Occupied Bandwidth Occ BN % Pur  99.00 1

47.4000 MHz " 2600 68 473471 WHz " 508

Transmit Freq Error  -43.660 kHz
Occupied Bandwidth  49.225 MHz

Transmit Freq Error  -7.908 kHz
Qccupied Bandwidth 49,285 MHz

UL Japan, Inc. Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 Japan / +81-596-24-8999
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Test place

Semi Anechoic Chamber
Date

Temperature / Humidity
Engineer

Mode

99% and 26dB Occupied Bandwidth

Ise EMC Lab.
No.11
September 9, 2022

21 deg. C/55%RH

Tetsuro Yoshida
n77 60 MHz BW

Part 27: For mobile operations in the 3700-3980 MHz band

3840 MHz
CP-OFDM, QPSK CP-OFDM, 16QAM
i Agilent R T o Agilent R T
Ref 18 dBm Atten 28 dB Ref 18 dBm Frten 20 dB
*Peak *Peak
Log T Log T
16 | I | | I 10 I I |
a8/ [ Sl B o enderend :.o Y, . - 3 0
> | & > &
I{‘ ,_,”1 . | 'E Ji W
Lafy LaRv
M1 52 M1 52
Center 3.540 008 GHz Span 98 MHz Center 3.540 008 GHz Span 9@ MHz
*Res BH 620 kHz SVEH 2 MHz Sweep 1.04 ms (1201 pts) *Res BH 620 kHz *UBH 2 MHz Sweep 1.04 ms (1201 prs)
Occupied Bandwidth Occ BM % Pur 9900 1 Occupied Bandwidth Occ BN % Pur  93.00 1
57.7421 Mz *® 2008 57.7667 MHz xds -200
Transmit Freq Error  17.181 kHz Transmit Freq Error 180271 kHz
Occupied Bandwidth 68,067 MHz Occupied Bandwidth 59668 MHz

CP-OFDM, 64QAM

CP-OFDM, 256QAM

o Agilent

Ref 18 dBm Atten 28 dB

*Peak
Log
18

Lafv
M1 §2

o I T PO s m e

Center 3.5340 908 G4z

sRes BH 628 kHz

Occupied Bandwidth
57.6936 MHz

sVEH 2 MHz

63,748 kHz
59.930 MHz

Transmit Freq Error
Occupied Bandwidth

Span 98 HHz
Sweep 1.84 ms (1201 pts)

Occ BH % Pwr 99,00 {
x dB -26.08 4B

& Aglent
Ref 18 dBm

R T

Arten 20 dB

*Peak
Log
18

LoAv

ML 2

Center 3,548 908 GHz

sRes BH 620 kHz

Occupied Bandwidth
57.6289 MHz

-30.552 kHz
59.819 MHz

Transmit Freq Error
Qccupied Bandwidth

Span 9@ MHz
Sweep 104 ms (1201 prs)

Occ BN X Pur 99,08 1
x dB -26.08 4B

WWEH 2 MHz

UL Japan, Inc. Ise EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 Japan / +81-596-24-8999
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99% and 26dB Occupied Bandwidth

Test place Ise EMC Lab.

Semi Anechoic Chamber No.11

Date September 9, 2022
Temperature / Humidity 21 deg. C/55 % RH
Engineer Tetsuro Yoshida
Mode n77 60 MHz BW

Part 27: For mobile operations in the 3700-3980 MHz band

3840 MHz
DFT-s-OFDM, 7/2-BPSK DFT-s-OFDM, QPSK
o Agient R T o Agilent R T
Ref 18 dBm Atten 20 dB Ref 18 dBm Atten 28 dB
*Peak *Peak
Log 1 T T Log T T T
18 T T L e e e e ey o S 14 T - = e
&8/ o_. e % il R | 8/ < t P
4 _- A -+ _- | &
9 e ATV T u"
Lafv T Lafiv 1
M1 52 Ml 52
Center 3.540 008 GHz Span 9@ MHz Center 3.540 008 GHz Span 98 MHz
*Res BH 620 kHz *UBH 2 MHz Sweep 104 ms (1261 prs) *Res BH 620 kHz sVEH 2 MHz Sweep 1.84 ms (1201 pts)
Occupied Bandwidth Occ BN % Pur  93.00 1 Occupied Bandwidth Occ BM X Pur 9900 1
576813 MHz x dB -26.00 dB 57.7230 MHz ® dB -26.00 48
Transmit Freq Error  -37.566 kHz Transmit Freq Error 48,172 kHz
Occupied Bandwidth 60,805 MHz Occupied Bandwidth  59.945 MHz
DFT-s-OFDM, 16QAM DFT-s-OFDM, 64QAM
% Ak R T o Agient R T
Ref 18 dBm Atten 20 dB Ref 18 dBm Rtten 20 dB
sPeak wPeak
Log T Loa { 1
14 I I I I | I I il 10 I I |
ey . v: i St Sl Mo R i &8/ . Q:_. : e
5] e [ 5] e
WAl F M o
Lafv LoAv
ML 2 ML $2
Center 3.540 808 GHz Span 98 MHz Center 3.840 @08 GHz Span 99 MHz
#Res BH 6208 kHz oUEH 2 MHz Sweep 184 ms (1201 prs) sRes BH 628 kHz oVEH 2 MHz Sweep 104 ms (1201 prs)
Occupied Bandwidth Occ BH 7 Pur 99,00 1 Occupied Bandwidth Occ BH 7 Pur  99.08 1
57.7569 MHz xdB 2600 46 57.6898 MHz X dB 2600 68
Transmit Freq Error  -61.857 kHz Transmit Freq Error 50,023 kHz
Occupied Bandwidth  59.895 MHz Occupied Bandwidth  55.726 MHz
DFT-s-OFDM, 256QAM
- Agllent R T
Ref 18 dBm Arten 20 dB
*Paak
Log T
18 1 1 1 1 1 |
4B/ | Pebirson A s At @
- e
— T LUV
Lafv !
ML 52|
Center 3.840 909 GHz Span 9@ MHz
*Res BH 620 kHz BN 2 MHz Sweep 184 ms (1201 prs)
Occupied Bandwidth Occ BN % Pur 99,00 %
57.8334 MHz xdb 200 8
Transmit Freq Error  -39.819 kHz
Occupied Bandwidth 60,867 MHz

UL Japan, Inc. Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 Japan / +81-596-24-8999




Test Report No. 1 14443577H
Page : 50 of 132

99% and 26dB Occupied Bandwidth

Test place Ise EMC Lab.
Semi Anechoic Chamber No.11
Date September 9, 2022
Temperature / Humidity 21 deg. C/55 % RH
Engineer Tetsuro Yoshida
Mode n77 80 MHz BW
Part 27: For mobile operations in the 3700-3980 MHz band
3840 MHz
CP-OFDM, QPSK CP-OFDM, 16QAM
i Agilent R T T Agilent R T
Ref 18 dEm Areen 20 dB Ref 18 dEm Areen 20 dB
sPeak sPeak
Log Log
18 1 1 ) 18 1 1 1 1 ) ! ] !
4B/ | o.._ fo 48/ | o._A_....:_.. i R e o
E & E 3
LaRv LaRv
Ml S2 Ml $2
Center 3.840 @ GHz Span 128 MHz Center 3.848 8 GHz Span 128 MHz
sRes BH 820 kHz SUEH 2.7 MHz Sweep 1.04 ms (1261 pts) sRes BH 820 kHz WVBH 2.7 MHz Sweep 1.04 ms (1281 pts)
Occupied Bandwidth Occ BH % Pr  99.00 1 Occupied Bandwidth Occ BN % Pur 9900 1
77.3695 MHz xd& -26.00 & 77.2382 MHz X dB -26.60 o5
Transmit Freq Error  -72.934 kHz Transmit Freq Error 22,379 kHz
Occupied Bandwidth  £0.877 MHz Occupied Bandwidth 79,948 MHz
CP-OFDM, 64QAM CP-OFDM, 256QAM
I Agilent R T - Agilent RT
Ref 10 dBm Rteen 20 dB Ref 10 dBm RAtten 20 dB
wPeak sPeak
Log Log T T
10 I 1 I ! | 10 I I I I I
B/ [ e | o8/ | odued 4 Lo
3 &« - -
LaRv LaFv
Ml 52 ML $2
Center 3.848 @ GHz Span 128 MHz Center 3.848 @ GHz Span 129 MHz
*Res BH 520 kHz WUEH 2.7 MHz Sweep 1.04 ms (1201 prs) | wRes BH 520 kHz BN 2.7 MHz Sweep 1.04 ms (1201 prs)
Occupied Bandwidth Occ BH % Pur  99.08 1 Occupied Bandwidth Occ BN % Pur  99.00 1
77.2000 MHz KB 2000 % 77.3278 MHz X8 2500 6
Transmit Freq Error  -39.842 kHz Transmit Freq Error 16676 kHz
Occupied Bandwidth 80,238 MHz Occupied Bandwidth 50,833 MHz

UL Japan, Inc. Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 Japan / +81-596-24-8999
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99% and 26dB Occupied Bandwidth

Test place Ise EMC Lab.
Semi Anechoic Chamber No.11
Date September 9, 2022
Temperature / Humidity 21 deg. C/55 % RH
Engineer Tetsuro Yoshida
Mode n77 90 MHz BW
Part 27: For mobile operations in the 3700-3980 MHz band
3840 MHz
CP-OFDM, QPSK CP-OFDM, 16QAM
i Agilent R T T Agilent R T
Ref 18 dEm Areen 20 dB Ref 18 dEm Areen 20 dB
sPeak sPeak
Log T T Log |
18 1 1 1 1 1 ) 18 1 !
4B/ | f: e i ° 4B/ 4 1 .
2> £ > €
LaRv LaRv
Ml S2 Ml $2
Center 3.540 @8 GHz Span 135 MHz Center 3.548 89 GHz Span 135 MHz
#Res BH 910 kHz SVEH 3 MHz Sweep 1.04 ms (1261 pts) sRes BH 910 kHz WUEH 3 MHz Sweep 104 ms (1201 prs)
Occupied Bandwidth Occ BH % Pr  99.00 1 Occupied Bandwidth Occ BN % Pur 9900 1
87.2658 MHz X 260 ® 87.1124 MHz X8 -2 4
Transmit Freq Error 53174 kHz Transmit Freq Error 12,839 kHz
Occupied Bandwidth 98,232 MHz Occupied Bandwidth 98,145 MHz
CP-OFDM, 64QAM CP-OFDM, 256QAM
I Agilent R T - Agilent RT
Ref 18 dEm Atten 20 dB Ref 18 dBm Atten 20 dB
wPeak sPeak
Log T Log T
1@ 1 1 18 1 1 !
8/ b { 14 dB/ o I | 4 L
* - > =
LaRv LaFv
Ml 52 ML $2
Center 3.648 08 GHz Span 135 MHz Center 3848 @8 GHz Span 135 MHz
sRes BH 918 kHz oVEH 3 MHz Sweap 1.04 ms (1201 pts) sRes BH 918 kHz oUEH 3 MHz Sweep 1,84 ms (1201 prs)
Occupied Bandwidth Occ BH % Pur  99.08 1 Occupied Bandwidth Occ BN % Pur  99.00 1
87.2859 MHz "% 50D 87.3234 MHz " 250 EB
Transmit Freq Error  -45.588 kHz Transmit Freq Error  -25659 kHz
Occupied Bandwidth 90,285 MHz Occupied Bandwidth 90,256 MHz

UL Japan, Inc. Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 Japan / +81-596-24-8999
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99% and 26dB Occupied Bandwidth

Test place Ise EMC Lab.
Semi Anechoic Chamber No.11
Date September 9, 2022
Temperature / Humidity 21 deg. C/55 % RH
Engineer Tetsuro Yoshida
Mode n77 100 MHz BW
Part 27: For mobile operations in the 3700-3980 MHz band
3840 MHz
CP-OFDM, QPSK CP-OFDM, 16QAM
i Agilent R T T Agilent R T
Ref 18 dBm Airten 28 dB Ref 18 dEm Arten 20 dB
aPaak aPaak
Log 1 - Log - 1 | 1 - -
18 1 1 18 1 | 1 | | 1
B/ .o_. E _.__g B/ L S e = prrPT + = e
N « > . L=
r i IF . P ; g, o8 =
LaAy LaAv
Ml S2 Ml $2
Center 3.548 808 GHz Span 158 MHz Center 3.540 808 GHz Span 158 MHz
*Res BH 1.2 MHz SUEH 4 MHz Sweep 1.04 ms (1261 pts) sRes BH 1.2 MHz “UEH 4 MHz Sweep 104 ms (1201 prs)
Occupied Bandwidth Occ BH % Pur  99.00 7 Occupied Bandwidth Occ BN 7 Pur 9900 7
97.3921 MHz ks -2500 B 97.4097 MHz % db 2660 B
Transmit Freq Error 15782 kHz Transmit Freq Error 326281 kHz
Occupied Bandwidth 181,082 MHz Occupied Bandwidth  188.996 MHz
CP-OFDM, 64QAM CP-OFDM, 256QAM
o Agilent R T I Agilent R T
Ref 18 dEm Atten 20 dB Ref 18 dBm Atten 20 dB
"Peak wPeak
Log T Log T T
1@ 1 ‘o 18 | 1 ! 1 ! !
8/ i § Al dB/ S Y T e ol-R
=3 | & = e
r . L A .
LaRv LaFv
Ml 52 ML $2
Center 3840 @08 GHz Span 158 MHz Center 3840 @09 GHz Span 158 MHz
sRes BH 1.2 MHz oVEH 4 MHz Sweap 1.04 ms (1201 pts) sRes BH 1.2 MHz oUEH 4 MHz Sweep 1,84 ms (1201 prs)
Occupied Bandvidth Occ BN % Pur 99007 | DOccupied Bandwidth Oce BN % Pur  99.00 7
97.1530 MHz * dB -26.00 6B 97.3282 MHz * dB -26.00 dB
Transmit Freq Error  -55.856 kHz Transmit Freq Error 12,574 kHz
Occupied Bandwidth 109,918 MHz Occupied Bandwidth 100,937 MHz
DFT-s-OFDM, n/2-BPSK
i Agilent R T
Ref 18 dEm Areen 26 dB
"Peak
Log T 1
1@ - e s O
dB/ | |
3 Te
LaAv
Ml S2
Center 3.540 008 GHz Span 158 MHz
*Res BH 1.2 MHz SUEH 4 MHz Sweep 104 ms (1201 pts)
Occupied Bandwidth Occ BH 7 Pwr  99.00 7
96.1783 MHz ks %00 B
Transmit Freq Error  -611.454 kHz
Occupied Bandwidth 99,829 MHz

UL Japan, Inc. Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 Japan / +81-596-24-8999
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Out of Band Emission (Conducted)

Test place Ise EMC Lab.

Semi Anechoic Chamber No.11

Date September 12, 2022

Temperature / Humidity 21 deg. C/50 % RH

Engineer Tetsuro Yoshida

Mode NR Band n77, Tx 3500.01 MHz, BW 100 MHz, PI/2 BPSK

Part 27: For mobile operations in the 3450-3550 MHz band

Low Side

RB Bands between 1 and 5 MHz removed from the licensee's | 1 megahertz bands immediately outside and adjacent to
Num/Start | frequency block

1-0

Sk Type: FME

[Marker 1 3.450000000000 GHz ] Shvg Type: RIS
AvglHold: 100/100

Awgiitald w0008 PHOWide ~»- Trig:FreeRun
e WGainow Attan: 20 8
el Offast 21 4d St Ref Offset 21.44 dB
. Ref 30.00 dBm [geidy el 30.00 dBm
| ()
|
STArT 3445000 GHE S1op 3449000 GHE Start 3.449000 GHz Stop 3451000 GHz
#Res BW 510 kH: HVEW 1.6 MH:" Bweep 2.600 ms {1001 pis) #Res BW 30 kHz #VBW 01 kHz* Sweep 2.800 ms (1001 pts)
o [ = [

ctrum Analyzor - Swept SA

270-0

s T [Marker 13.450000000000 GHz ] A Tme NG
Avglitala J00ne PO Wiide -+- Telg:FreeRun ‘AvglHold: 1001100
e Aman: 20 48 FGainl ow Arten: 20 d8
et Cffwen 31 44 ATt — g Ref Offset 2144 dB
sy Ref 30.00 dBm .0 " (o dBiaw Ref 30.00 dBm
¢ ¢
(GTArT 3445000 GHE SOp 1449000 GHI Start 3.449000 GHz Stop 3.451000 GHz
¥Res BIW 510 kH: FVEW 1.8 MHZ Eweep 2.000 ms {1001 pish #Res BW 200 kHz #VBW 620 kHz* Sweep 1.000 ms (1001 pts)
Gyemina usa ysns

UL Japan, Inc. Ise EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 Japan / +81-596-24-8999
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Out of Band Emission (Conducted)

Test place Ise EMC Lab.

Semi Anechoic Chamber No.11

Date September 12, 2022
Temperature / Humidity 21 deg. C/50 % RH
Engineer Tetsuro Yoshida
Mode

NR Band n77, Tx 3500.01 MHz, BW 100 MHz, P1/2 BPSK

Part 27: For mobile operations in the 3450-3550 MHz band

High Side

RB
Num/Start

1 megahertz bands immediately outside and adjacent to
the licensee's frequency block

1-272

Sk Type: FME
Auglald: o0rms

ot Offwae 1 44 a0
+  Ref 30.00 dBm

bands between 1 and 5 MHz removed from the licensee's
frequency block

Agilent Spoctrum Analyzor - Swopt SA
N R

Bvg Type: RMS.
PHO: Wide ~»- TrigiFreeRun AvglHold: 1004100
1FGaind ow Amen: 20 dB

Ref Offset21.44 dB
Sidiv  Ref 30.00 dBm

Sa

S10p 2.551000 GHE
Eweep 2,800 ms {1001 pts)

(STAT 3.549000 GHE
#Res BW 30 kHz

HVBW 81 kH2*

270-0

Sk Type: FME
Auglald: o0rms

ot Offwae 1 44 a0
sy Ref 30.00 dBm

Start 3.551000 GHz
[#Res BW 510 kHz
s

Stop 3.555000 GHz

#VBW 1.6 MHz* Sweep 2.000 ms (1001 pts)

#Ava Type: RMS
AvglHold: 1001100

Ref Offset21.44 a8
10dsay  Ref 30.00 dBm

(STAT 3.549000 GHE
#Res BW 200 kHz

HVBW 620 kM

S10p 2551000 GHE
Eweep 1.000 ms {1001 pts)

Start 3.551000 GHz
#Res BW 510 kHz

#VBW 1.6 MHz*

Stop 3.5955000 GHz
Sweep 2.000 ms (1001 pts)

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 Japan / +81-596-24-8999

UL Japan, Inc. Ise EMC Lab.
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Out of Band Emission (Conducted)

Test place Ise EMC Lab.

Semi Anechoic Chamber No.11

Date September 12, 2022
Temperature / Humidity 21 deg. C/50 % RH
Engineer Tetsuro Yoshida
Mode

NR Band n77, Tx 3495 MHz, BW 90 MHz, PI/2 BPSK

Part 27: For mobile operations in the 3450-3550 MHz band

Low Side

RB Bands between 1 and 5 MHz removed from the licensee's | 1 megahertz bands immediately outside and adjacent to
Num/Start | frequency block
1-0 T Mrier 13- 50000000000 Gz~ s To s o
Avgiiiald 100108 NG Wiide ~»- Trig:FreeRun AvglHold: 1001100
e L IFGainLow Aten: 20 dB
et CHfaen 2144 ok Ref Offset 21.44 dB
v Ref 30.00 d!u! o Lzrﬂ\\ v Ref 30.00 dBm
|
| |
¢ |
1
(STAT 3445000 GHE Hop 1449000 Gill. Start 3.449000 GHz Stop 3.451000 GHz
#Res BW 510 kH: HVEW 1.8 MM Eweep 2000 ms (1001 prs) #Res BW 30 kHz #VBW 91 kHz* Sweep 2.800 ms (1001 pts)
e
243-0 [Marker 1 3450000000000 GHz— ] hua Tva: RS
. R for M
FGain:Low Arzen: 20 4B
Feaf Cffwet 21 44 Sk Ref Offset 21.44 dB
sy Ref 30.00 d!u! Lzﬂ_\\ v Ref 30.00 dBm
¢ 0
STart 3445000 GHE Hop 1449000 G!ll. Start 3.449000 GHz Stop 3.451000 GHz
#Res BW 510 kHz VEW 1.8 MH:" Bweep 2.000 ms {1001 pls) #Res BW 200 kHz #VBW 620 kHz* Sweep 1.000 ms (1001 pts)
Ggur e [

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 Japan / +81-596-24-8999

UL Japan, Inc. Ise EMC Lab.
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Test place

Semi Anechoic Chamber
Date

Temperature / Humidity
Engineer

Mode

Out of Band Emission (Conducted)

Ise EMC Lab.

No.11

September 12, 2022

21 deg. C/50 % RH

Tetsuro Yoshida

NR Band n77, Tx 3504.99 MHz, BW 90 MHz, P1/2 BPSK

Part 27: For mobile operations in the 3450-3550 MHz band

High Side

RB
Num/Start

1-244

ot Offwae 1 44 a0
+  Ref 30.00 dBm

1 megahertz bands immediately outside and adjacent to
the licensee's frequency block

Sk Type: FME
Auglald: o0rms

WG: Wilde -+~ TrigiFreeRun
FGainid ow Atten: 20 9B

Ref Offset 21.44 dB
0dsidv  Ref 30.00 dBm

bands between 1 and 5 MHz removed from the licensee's

(STAT 3.549000 GHE
#Res BW 30 kHz

243-0

HVEW 81 kHz*

S10p 2551000 GHE
Eweep 2,800 ms {1001 pis)

Start 3.551000 GHz.
#Res BW 510 kHz
usa

#VEW 1.6 MHz*

Sk Type: FME
Auglald: o0rms

BAva Type: RMS
AvgiHald: 1001100

Stop 3.555000 GHz
Sweep 2.000 ms (1001 pts)

FGain:Low Arter: 20 o8
Far Offase 31 44 S Ref Offset21.44 4B
sy Ref 30.00 dBm (o dBiaw Ref 30.00 dBm
|
Srar 3.549000 GHE Hop 1.551000 GHr Start 3.591000 GHz Stop 3.555000 GHz
#Res BW 200 kHz FVEW 620 kH:" Eweep 1.000 ms {1001 pish #Res BW 510 kHz #VBW 1.6 MHz* Sweep 2.000 ms (1001 pts)
Ty usa [

UL Japan, Inc. Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 Japan / +81-596-24-8999
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Out of Band Emission (Conducted)

Test place Ise EMC Lab.

Semi Anechoic Chamber No.11

Date September 12, 2022

Temperature / Humidity 21 deg. C/50 % RH

Engineer Tetsuro Yoshida

Mode NR Band n77, Tx 3490.02 MHz, BW 80 MHz, PI/2 BPSK

Part 27: For mobile operations in the 3450-3550 MHz band

Low Side

RB Bands between 1 and 5 MHz removed from the licensee's | 1 megahertz bands immediately outside and adjacent to
Num/Start | frequency block

1 '0 GG 20 X | Ay Tymw: A ; i [Marker 1 3.450000000000 GHz | Avg Type: RMS
e Avgiiiald 10008 o s WG Vilde ~+- Trig:FreeRun AvglHold: 100100
1l L . IFGainLow Aten: 20 dB

oot CHfaen 21 44 ok ! g 4 RefOffset 21.44 dB.
. Ref 30.00 dBm 6712 dBm [geidy el 30.00 dBm
4
STArT 3445000 GHE S1op 3449000 GHE Start 3.449000 GHz Stop 3451000 GHz
#Res BW 510 kH: HVEW 1.6 MH:" Bweep 2.600 ms {1001 pis) #Res BW 30 kHz #VBW 01 kHz* Sweep 2.800 ms (1001 pts)
o saar s -

ctrum Analyzor - Swept SA

o hr 3
0000000000 Avg Type: RMS
de - TrgFreeRun AvgiHold: 1001100

PO Wi
IFGain:Low Amen: 20 d8

216-0

et Cffwen 31 44 ATt — R 1R st Ref Offset 2144 dB
sy Ref 30.00 dBm . 158 " (o dBiaw Ref 30.00 dBm
(GTArT 3445000 GHE SOp 1449000 GHI Start 3.449000 GHz Stop 3.451000 GHz
#Res BW 510 kHz VEW 1.8 MH:" Eweep 2.000 ms {1001 pish #Res BW 200 kHz #VBW 620 kHz* Sweep 1.000 ms (1001 pts)
Gyemina usa ysns

UL Japan, Inc. Ise EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 Japan / +81-596-24-8999
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Out of Band Emission (Conducted)

Test place

Semi Anechoic Chamber
Date

Temperature / Humidity
Engineer

Mode

Ise EMC Lab.

No.11

September 12, 2022
21 deg. C/50 % RH
Tetsuro Yoshida

NR Band n77, Tx 3510 MHz, BW 80 MHz, PI/2 BPSK

Part 27: For mobile operations in the 3450-3550 MHz band

High Side

RB 1 megahertz bands immediately outside and adjacent to | bands between 1 and 5 MHz removed from the licensee's
Num/Start | the licensee's frequency block frequency block
1-216 i e — =
Avgiiiald 100108 NG Wiide ~»- Trig:FreeRun AvglHold: 1001100
e L IFGainLow Aten: 20 dB
Feaf Cffwet 21 44 Sk Ref Offset 21.44 dB
v Ref 30.00 ﬂ‘l!! Lzrﬂ\\ v Ref 30.00 dBm
L] [3
|
1
|
(STAT 3.549000 GHE Hop 1.551000 Gill. Start 3.551000 GHz Stop 3.555000 GHz
#Res BW 30 kHz HVBW 81 kH2* Eweep 2500 ms (1001 prs) #Res BW 510 kHz #VBW 1.6 MHz* Sweep 2.000 ms (1001 pts)
T
216-0 Marker 173.551232000000 GHz~ ] Avs e RS
. TRE— A
FGain:Low Arzen: 20 4B
Feaf Cffwet 21 44 Sk Ref Offset 21.44 dB
sy Ref 30.00 ﬂ‘l!! Lzﬂ_\\ v Ref 30.00 dBm
¢
¢
Srar 3.549000 GHE Hop 1.551000 G!ll. Start 3.591000 GHz Stop 3.555000 GHz
#Res BW 200 kHz FVEW 620 kH:" Bweep 1.000 ms {1001 pls) #Res BW 510 kHz #VBW 1.6 MHz* Sweep 2.000 ms (1001 pts)
Ggur e [

UL Japan, Inc. Ise EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 Japan / +81-596-24-8999
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Out of Band Emission (Conducted)

Test place Ise EMC Lab.

Semi Anechoic Chamber No.11

Date September 12, 2022
Temperature / Humidity 21 deg. C/50 % RH
Engineer Tetsuro Yoshida
Mode

NR Band n77, Tx 3480 MHz, BW 60 MHz, PI/2 BPSK

Part 27: For mobile operations in the 3450-3550 MHz band

Low Side

RB Bands between 1 and 5 MHz removed from the licensee's | 1 megahertz bands immediately outside and adjacent to
Num/Start | frequency block the licensee's frequency block
1 -0 .Ml Trne: AMS Av;l Type: RMS =
Avgiiiald 100108 NG Vi~ Trig: AvglHold: 1001100
e L IFGainLow Aten: 20 dB
et CHfaen 2144 ok Ref Offset 21.44 dB
v Ref 30.00 d!u! o Lzrﬂ\\ v Ref 30.00 dBm
|
| '
$-|
(STAT 3445000 GHE Hop 1449000 Gill. Start 3.449000 GHz Stop 3.451000 GHz
#Res BW 510 kH: HVEW 1.8 MM Eweep 2000 ms (1001 prs) #Res BW 30 kHz #VBW 91 kHz* Sweep 2.800 ms (1001 pts)
162-0 it
- [Marker 13.450000000000 GHz | Ag Type: RMS
. R for M
FGain:Low Arzen: 20 4B
Feaf Offwee 21 44 alt — A Ref Offset 21.44 dB
sy Ref 30.00 d!u! i i ) . i 2z L9989 " Lzﬂ_\\ v Ref 30.00 dBm
¢ ¢
STart 3445000 GHE Hop 1449000 G!ll. Start 3.449000 GHz Stop 3.451000 GHz
#Res BW 510 kHz VEW 1.8 MH:" Bweep 2.000 ms {1001 pls) #Res BW 200 kHz #VBW 620 kHz* Sweep 1.000 ms (1001 pts)
Ggur e [

UL Japan, Inc. Ise EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 Japan / +81-596-24-8999




Test Report No. : 14443577H
Page : 60 of 132

Out of Band Emission (Conducted)

Test place Ise EMC Lab.

Semi Anechoic Chamber No.11

Date September 12, 2022

Temperature / Humidity 21 deg. C/50 % RH

Engineer Tetsuro Yoshida

Mode NR Band n77, Tx 3519.99 MHz, BW 60 MHz, PI/2 BPSK

Part 27: For mobile operations in the 3450-3550 MHz band

High Side
RB 1 megahertz bands immediately outside and adjacent to | bands between 1 and 5 MHz removed from the licensee's
Num/Start | the licensee's frequency block frequency block
1-161 . p— -
Wi o TR TresRun Avgiiiald 0008 PHOWide ~»- Trig:FreeRun AvglHold: 1001100
e L IFGainLow Aten: 20 dB
Feaf Cffwet 21 44 Sk Ref Offset 21.44 dB
v Ref 30.00 ﬂ‘l!! Lzrﬂ\\ v Ref 30.00 dBm
' )
i

(STAT 3.549000 GHE Hop 1.551000 Gill. Start 3.551000 GHz Stop 3.555000 GHz

#Res BW 30 kHz HVBW 81 kH2* Eweep 2500 ms (1001 prs) #Res BW 510 kHz #VBW 1.6 MHz* Sweep 2.000 ms (1001 pts)
162-0 Marker 1735538000000 GHz ~ ] Avs e RS

., TE— A
FGain:Low Arzen: 20 4B
Feaf Cffwet 21 44 Sk Ref Offset 21.44 dB
sy Ref 30.00 ﬂ‘l!! Lzﬂ_\\ v Ref 30.00 dBm
] ¢

Srar 3.549000 GHE Hop 1.551000 G!ll. Start 3.591000 GHz Stop 3.555000 GHz

#Res BW 200 kHz WVBW 620 kH: Bweep 1.000 ms {1001 pls) #Res BW 510 kHz #VBW 1.6 MHz* Sweep 2.000 ms (1001 pts)

s [

UL Japan, Inc. Ise EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 Japan / +81-596-24-8999
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Out of Band Emission (Conducted)

Test place Ise EMC Lab.

Semi Anechoic Chamber No.11

Date September 12, 2022
Temperature / Humidity 21 deg. C/50 % RH
Engineer Tetsuro Yoshida
Mode

NR Band n77, Tx 3475.02 MHz, BW 50 MHz, PI/2 BPSK

Part 27: For mobile operations in the 3450-3550 MHz band

Low Side

RB Bands between 1 and 5 MHz removed from the licensee's | 1 megahertz bands immediately outside and adjacent to
Num/Start | frequency block the licensee's frequency block
1 -0 .Ml Trne: AMS Av;l Type: RMS =
Avgiiiald 100108 NG Vi~ Trig: AvglHold: 1001100
e L IFGainLow Aten: 20 dB
et CHfaen 2144 ok Ref Offset 21.44 dB
v Ref 30.00 ﬂ‘l!! o Lzrﬂ\\ v Ref 30.00 dBm
|
Ll )
(STAT 3445000 GHE Hop 1449000 Gill. Start 3.449000 GHz Stop 3.451000 GHz
#Res BW 510 kH: HVEW 1.8 MM Eweep 2000 ms (1001 prs) #Res BW 30 kHz #VBW 91 kHz* Sweep 2.800 ms (1001 pts)
128-0 it
- [Marker 13.450000000000 GHz | Ag Type: RMS
. R for M
FGain:Low Arzen: 20 4B
Feaf Cffwet 21 44 Sk Ref Offset 21.44 dB
sy Ref 30.00 ﬂ‘l!! Lzﬂ_\\ v Ref 30.00 dBm
¢ ]
STart 3445000 GHE Hop 1449000 G!ll. Start 3.449000 GHz Stop 3.451000 GHz
#Res BW 510 kHz VEW 1.8 MH:" Bweep 2.000 ms {1001 pls) #Res BW 200 kHz #VBW 620 kHz* Sweep 1.000 ms (1001 pts)
Ggur e [

UL Japan, Inc. Ise EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 Japan / +81-596-24-8999
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Out of Band Emission (Conducted)

Test place Ise EMC Lab.

Semi Anechoic Chamber No.11

Date September 12, 2022

Temperature / Humidity 21 deg. C/50 % RH

Engineer Tetsuro Yoshida

Mode NR Band n77, Tx 3525 MHz, BW 50 MHz, P1/2 BPSK

Part 27: For mobile operations in the 3450-3550 MHz band

High Side

RB 1 megahertz bands immediately outside and adjacent to | bands between 1 and 5 MHz removed from the licensee's
Num/Start | the licensee's frequency block frequency block

1-132 | e o

[ Avg Type: RMS
Avgiiiald 10008 WG Vilde ~+- Trig:FreeRun AvglHold: 100100
FGainid ow Atten: 20 9B

et Cffwen 31 44 ATt of Offset 21.44 4B

R
0dsidv  Ref 30.00 dBm

. Ref 30.00 dBm
: Lo
|
STart 3.549000 GHE S1op 3351000 GHE Start 3.551000 GHz Stop 3.555000 GHz
(#Res BW 30 kHz HVEW 81 kHz* Bweep 2,500 ms {1001 pis) #Res B 510 kHz #VBW 1.6 MHz* Sweep 2.000 ms (1001 pts)
e e = -
l 2 8 O ctrum hnslyzoe - Swopt S

et Cffwen 31 44 ATt — g 4 Ref Offset 2144 dB
sy Ref 30.00 dBm .0 " (o dBiaw Ref 30.00 dBm
] |
GTArT 3.549000 GHE Stop 1551000 GHr Start 3.551000 GHz Stop 3.555000 GHz
#Res BW 200 kHz FVEW 620 kH:" Eweep 1.000 ms {1001 pish #Res BW 510 kHz #VBW 1.6 MHz* Sweep 2.000 ms (1001 pts)
T G
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Out of Band Emission (Conducted)

Test place
Semi Anechoic Chamber
Date

Ise EMC Lab.
No.11
September 12, 2022

Temperature / Humidity 21 deg. C/50 % RH
Engineer Tetsuro Yoshida
Mode NR Band n77, Tx 3470.01 MHz, BW 40 MHz, PI/2 BPSK

Part 27: For mobile operations in the 3450-3550 MHz band

Low Side

RB Bands between 1 and 5 MHz removed from the licensee's | 1 megahertz bands immediately outside and adjacent to
Num/Start | frequency block
1-0 T Mrier 13- 50000000000 Gz~ s To s
- AuglHaid 10008 PHOWide ~»- Trig:FreeRun AvglHold: 1001100
e L Aman: 20 48 IFGainLow Aten: 20 dB
Feaf Cffwet 21 44 Sk Ref Offset 21.44 dB
v Ref 30.00 d!u! Lzrﬂ\\ v Ref 30.00 dBm
¢ ]
(STAT 3445000 GHE Hop 1449000 Gill. Start 3.449000 GHz Stop 3.451000 GHz
#Res BW 510 kH: HVEW 1.8 MM Eweep 2000 ms (1001 prs) #Res BW 30 kHz #VBW 91 kHz* Sweep 2.800 ms (1001 pts)
100-0 [Marker 1 3450000000000 GHz— ] A Ty S
. R for M
FGain:Low Arzen: 20 4B
Feaf Cffwet 21 44 Sk Ref Offset 21.44 dB
sy Ref 30.00 d!u! Lzﬂ_\\ v Ref 30.00 dBm
] ]
STart 3445000 GHE Hop 1449000 G!ll. Start 3.449000 GHz Stop 3.451000 GHz
#Res BW 510 kHz HVEW 1.6 MM Eweep 2.000 ms (1001 pts) #VBW 620 kHz* Sweep 1.000 ms (1001 pts)

#Res BW 200 kHz
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Test Report No. : 14443577H
Page 1 64 of 132

Test place

Semi Anechoic Chamber
Date

Temperature / Humidity
Engineer

Mode

Out of Band Emission (Conducted)

Ise EMC Lab.

No.11

September 12, 2022

21 deg. C/50 % RH

Tetsuro Yoshida

NR Band n77, Tx 3529.98 MHz, BW 40 MHz, P1/2 BPSK

Part 27: For mobile operations in the 3450-3550 MHz band

High Side

RB
Num/Start

1-105

1 megahertz bands immediately outside and adjacent to | bands between 1 and 5 MHz removed from the licensee's
the licensee's frequency block frequency block

A Trme: AN

100-0

Avg Type: RMS
Avgiiiald 10008 WG Vilde ~+- Trig:FreeRun AvglHold: 100100
il L IFGainLow Aten: 20 dB
Feaf Cffase 31 44 aft Ref Offset 2144 dB
«  Ref 30.00 dBm {0 dBiciv Ref 30.00 dBm
STart 3.549000 GHE Sop 1.551000 GHr Start 3.551000 GHz. Stop 3.556000 GHz

(#Res BW 30 kHz HVEW 81 kHz* Bweep 2,500 ms {1001 pis) #Res B 510 kHz #VBW 1.6 MHz* Sweep 2533 ms (1001 pts)
= e s

ctrum Analyzor - Swept SA
- :

[ Marker 13:552135000000 GHz ] g Typa: RS
s o THgFrsRm oot
FGain:Low Arzen: 20 4B

Far Offase 31 44 S Ref Offset21.44 4B
sy Ref 30.00 dBm (o dBiaw Ref 30.00 dBm
¢ | '
GTArT 3.549000 GHE Stop 1551000 GHr Start 3.551000 GHz Stop 3.556000 GHz
#Res BW 200 kH: FVEW 620 kH:" Eweep 1.000 ms {1001 pish #Res BW 510 kHz #VBW 1.6 MHz* Sweep 2.533 ms (1001 pts)
= [
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Out of Band Emission (Conducted)

Test place Ise EMC Lab.

Semi Anechoic Chamber No.11

Date September 12, 2022

Temperature / Humidity 21 deg. C/50 % RH

Engineer Tetsuro Yoshida

Mode NR Band n77, Tx 3470.01 MHz, BW 20 MHz, PI/2 BPSK

Part 27: For mobile operations in the 3450-3550 MHz band

Low Side

RB Bands between 1 and 5 MHz removed from the licensee's | 1 megahertz bands immediately outside and adjacent to
Num/Start | frequency block

1-0 00 [ frs Trwai it - [Marker 1 3.450000000000 GHz ] hug Type: RS
. Awgitiald J00n08 b O Wilde ~»- Trig:Free Run AvglHold: 1001100
Wil L . FGainLow Atten: 20 dB

el Offast 21 4d St Ref Offset 21.44 dB
. Ref 30.00 dBm [geidy el 30.00 dBm
STArT 3445000 GHE S1op 3449000 GHE Start 3.449000 GHz Stop 3451000 GHz
#Res BW 510 kH: HVEW 1.6 MH:" Bweep 2.600 ms {1001 pis) #Res BW 30 kHz #VBW 01 kHz* Sweep 2.800 ms (1001 pts)
o saar s -

ctrum Analyzor - Swept SA

o hr 3
0000000000 Avg Type: RMS
de - TrgFreeRun AvgiHold: 1001100

PO Wi
IFGain:Low Amen: 20 d8

50-0

Far Offase 31 44 S Ry 2898 Sls Ref Offset21.44 4B
sy Ref 30.00 dBm 459 " (o dBiaw Ref 30.00 dBm
¢ ¢
(GTArT 3445000 GHE SOp 1449000 GHI Start 3.449000 GHz Stop 3.451000 GHz
#Res BW 510 kHz VEW 1.8 MH:" Eweep 2.000 ms {1001 pish #Res BW 200 kHz #VBW 620 kHz* Sweep 1.000 ms (1001 pts)
Gyemina usa ysns
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Out of Band Emission (Conducted)

Test place Ise EMC Lab.

Semi Anechoic Chamber No.11

Date September 12, 2022

Temperature / Humidity 21 deg. C/50 % RH

Engineer Tetsuro Yoshida

Mode NR Band n77, Tx 3529.98 MHz, BW 20 MHz, PI/2 BPSK

Part 27: For mobile operations in the 3450-3550 MHz band

High Side

RB 1 megahertz bands immediately outside and adjacent to | bands between 1 and 5 MHz removed from the licensee's
Num/Start | the licensee's frequency block frequency block

1'50 o b i [ - ey Trvac ..Wmﬂl'ﬁ_

[ A
Avgiiiald 10008 WG Vilde ~+- Trig:FreeRun Avgl
FGainid ow Atten: 20 9B

vg Type
ik

o: RMS
old: 1004100

el Offast 21 4d St " = . Ref Offset 21.44 dB
. Ref 30.00 dBm 8 d B [geidy el 30.00 dBm
STart 3.549000 GHE S1op 3351000 GHE Start 3.551000 GHz Stop 3.555000 GHz
(#Res BW 30 kHz HVEW 81 kHz* Bweep 2,500 ms {1001 pis) #Res B 510 kHz #VBW 1.6 MHz* Sweep 2.000 ms (1001 pts)
= o s

-( ) . kL 3

5 0 Marker 13.551004000000 GHz | Avg Type: RMS
PO Wiide -+- Telg:FreeRun AvgiHold: 1001100
FGain:Low Atten: 20 B

Far Offase 31 44 S Ref Offset21.44 4B
sy Ref 30.00 dBm (o dBiaw Ref 30.00 dBm
4 )
GTArT 3.549000 GHE Stop 1551000 GHr Start 3.551000 GHz Stop 3.555000 GHz
#Res BW 200 kHz FVEW 620 kH:" Eweep 1.000 ms {1001 pish #Res BW 510 kHz #VBW 1.6 MHz* Sweep 2.000 ms (1001 pts)
T G
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Out of Band Emission (Conducted)

Test place Ise EMC Lab.

Semi Anechoic Chamber No.11

Date September 13, 2022

Temperature / Humidity 22 deg. C/52 % RH

Engineer Tetsuro Yoshida

Mode NR Band n77, Tx 3750 MHz, BW 100 MHz, PI/2 BPSK

Part 27: For mobile operations in the 3700-3980 MHz band

Low Side
RB Bands between 1 and 5 MHz removed from the licensee's | 1 megahertz bands immediately outside and adjacent to
Num/Start | frequency block the licensee's frequency block
1-0 . e grm
Whie -a-  TrigFrasRun Awgfiald J0orns PHOWide ~»- Trig:FreeRun AvglHold: 1001100
1 e L Aman: 20 48 s IFGainLow Aten: 20 dB
Feaf Offwet 21 62 &k . - . Ref Offset 2152 dB
v Ref 30.00 ll!u! 2 E B - E 2 - Ve o Lzrﬂ\\ v Ref 30.00 dBm
|
| )
L
1
(STArT 1695000 GHE Hop 1699000 Gill. Start 3.699000 GHz Stop 3.701000 GHz
#Res BW 510 kH: HVEW 1.8 MM Eweep 2000 ms (1001 prs) #Res BW 30 kHz #VBW 91 kHz* Sweep 2.800 ms (1001 pts)
= e s T
270-0 = st
- Thvp Tyow: S [Marker 13.700000000000 GHz | Savg Type; RIS
et ., TE— .
[ p— Aman: 20 48 FGain:Low Arzen: 20 4B

oo Offwee 21 63 aft — oo e 44 Ref Offset 2152 dB
sy Ref 30.00 dBm 1.9 " (o dBiaw Ref 30.00 dBm
GTart 1695000 GHE Sop 16FY000 GHE Start 3.699000 GHz Stop 3.701000 GHz
¥Res BIW 510 kH: FVEW 1.8 MHZ Eweep 2.000 ms (1001 pts) #Res BW 360 kHz #VBW 1.1 MHz* Sweep 1.000 ms (1001 pts)
T G
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Out of Band Emission (Conducted)

Test place Ise EMC Lab.

Semi Anechoic Chamber No.11

Date September 13, 2022

Temperature / Humidity 22 deg. C/52 % RH

Engineer Tetsuro Yoshida

Mode NR Band n77, Tx 3930 MHz, BW 100 MHz, P1/2 BPSK

Part 27: For mobile operations in the 3700-3980 MHz band

High Side

RB 1 megahertz bands immediately outside and adjacent to | bands between 1 and 5 MHz removed from the licensee's
Num/Start | the licensee's frequency block frequency block
1-272 m—
Awgiitald w0008 NG Wiide ~»- Trig:FreeRun
IFGain:Low Atten: 20 dB
Feaf Offwet 21 62 &k Ref Offset 2152 dB
v Ref 30.00 d!u! Lzrﬂ\\ v Ref 30.00 dBm
¢
¢
|

(STArT 1979000 GHE Hop 1981000 Gill. Start 3.981000 GHz Stop 3.985000 GHz

#Res BW 30 kHz HVBW 81 kH2* Eweep 2500 ms (1001 prs) #Res BW 510 kHz #VBW 1.6 MHz* Sweep 2.000 ms (1001 pts)

= e s T
270-0 ey el [Marker 1 3:087412000000 GHz— ] Shvg Tope: RS

i RS : - FE— porrhilnR
[ 3 FGainLow Atten: 20 B
oo Offwee 21 63 aft — e e Ref Offset 2152 dB
sy Ref 30.00 d!u! i i ) . i 2z .5 " Lzﬂ_\\ v Ref 30.00 dBm
¢
o |
Srart 1979000 GHE Hop 1981000 G!ll. Start 3.981000 GHz Stop 3.985000 GHz
#Res BW 380 kH: VEW 1.1 MH: Bweep 1.000 ms {1001 pls) #Res BW 510 kHz #VBW 1.6 MHz* Sweep 2.000 ms (1001 pts)
amara [
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Out of Band Emission (Conducted)

Test place Ise EMC Lab.

Semi Anechoic Chamber No.11

Date September 13, 2022

Temperature / Humidity 22 deg. C/52 % RH

Engineer Tetsuro Yoshida

Mode NR Band n77, Tx 3745.02 MHz, BW 90 MHz, PI/2 BPSK

Part 27: For mobile operations in the 3700-3980 MHz band

Low Side

RB Bands between 1 and 5 MHz removed from the licensee's | 1 megahertz bands immediately outside and adjacent to
Num/Start | frequency block the licensee's frequency block

1_0 S 8 L - | hm.vm FMS
R AN e - Avgliiala- onns PG Wilds - Trig:FreeRun
Wit . FGainLow Aiten: 20 &8
Frat et 31 63 Ref Offset2152 dB
¢ Ref 30.60 dBm (st Ref 30.00 dBm
4 )
STArT 3695000 GHE S1op 1699000 GHE Start 3.699000 GHz Stop 3.701000 GHz
[#Res BW 510 kHz HVEW 1.6 MM Eweep 2.000 ms {1001 pls) #Res BW 30 kHz #VBW 91 kHz* Sweep 2.800 ms (1001 pts)
T usa [

ctrum Analyzor - Swept SA

243- . "
3-0 thvg T S Marker 13.700000000000 GHz — ] Shva Type; RIS
i bl s o THgFrsRm oo

[T - Aman: X 48 FGain:Low Arzen: 20 4B

Far Offase 21 62 o Wk pofihadhrh Ref Offset2152 4B
sy Ref 30.00 dBm .3 " (o dBiaw Ref 30.00 dBm
GTart 1695000 GHE Sop 16FY000 GHE Start 3.699000 GHz Stop 3.701000 GHz
¥Res BIW 510 kH: FVEW 1.8 MHZ Eweep 2.000 ms (1001 pts) #Res BW 360 kHz #VBW 1.1 MHz* Sweep 1.000 ms (1001 pts)
gsuna o s

UL Japan, Inc. Ise EMC Lab.
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Out of Band Emission (Conducted)

Test place Ise EMC Lab.

Semi Anechoic Chamber No.11

Date September 13, 2022
Temperature / Humidity 22 deg. C/52 % RH
Engineer Tetsuro Yoshida
Mode

NR Band n77, Tx 3934.98 MHz, BW 90 MHz, PI/2 BPSK

Part 27: For mobile operations in the 3700-3980 MHz band

High Side

RB
Num/Start

1 megahertz bands immediately outside and adjacent to
the licensee's frequency block

1-244

Agilent Spactrum Analyzor - Swopt SA
L

Bvg Type: RMS.

PHO: Wide ~+- Trig:FreeRun AvglHold: 1001100

1FGaiLow Atten: 20 dB
Ref Offset 21,52 dB

v Ref 30.00 dBm

bands between 1 and 5 MHz removed from the licensee's
frequency block

Agikent Spectrum Anslyzer - Swept Sk

o ~o- Trig:FreeRun
Atten: 20 dB

PHO: Wil
IFGainiLow

g Type: RMS
AvgiHold: 1004100

Ref Offset 2152 dB
diidiv  Rel 30.00 dBm

243-0

m 0331;16PM 52013,2022
BAvg Type: RMS macel 3156
AvglHold: 1001100 f
el

O Wide —+- Trig:FreeRun

Start 3.979000 GHz Stop 3.981000 GHz Start 3.981000 GHz Stop 3.985000 GHz
#Res BW 30 kHz #VBW 01 kKHz* Sweep 2.800 ms (1001 pts) #Res B 510 kHz #VBW 1.6 MHz* Sweep 2.000 ms (1001 pts)
= [ s fgsmms

Marker 13.983620000000 GHz —_] Shvg Trpe; S e
o T oo el T

cerl

¥ Gainow Woaintow
Ref Offset 21.52 dB RefOffset2152 dB e
v Ref 30.00 dBm v Ref 30.00 dBm -40
S [}
Start 3.679000 GHz Stop 3.981000 GHz Start 3.981000 GHz Stop 3.985000 GHz
#Res BW 360 kHz #VBW 1.1 MHz* Sweep 1.000 ms (1001 pts) #Res BW 510 kHz #VBW 1.6 MHz* Sweep 2.000 ms (1001 pts)
- [ g [t
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